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TEST REPORT CERTIFICATION

Applicant - TOP WAY INTELLIGENT SCIENCE & TECHNOLOGY CO., LTD.
Manufacturer - TOP WAY INTELLIGENT SCIENCE & TECHNOLOGY CO., LTD.
Product : Wireless Video Doorbell
FCC ID : 2AK8LWF100
(A)Model No. : WF100; WF215; WF1370; WF1380; WF206; WF201
(B) Power Supply : DC 12V
(C) Test Voltage : DC 12V From Adapter Input AC 120V/60Hz

Tested for comply with:
FCC CFR 47 Part 15 Subpart C

Test procedure used:
ANSI C63.10: 2013
KDB558074 D01 v03r03

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart C requirements. The test results are contained in this test report
and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for the accuracy
and completeness of these tests. Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC and IC requirements. This report contains data that are not covered
by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring this
product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT has been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
Power Line Conducted Emission FCC Part 15: 15.207 PASS
Radiated Emission FCC Part 15: 15.209 PASS
Band Edge Compliance FCC Part 15: 15.247 PASS
Conducted spurious emissions FCC Part 15: 15.247 PASS
6dB Bandwidth FCC Part 15: 15.247 PASS
Peak Output Power FCC Part 15: 15.247 PASS
Power Spectral Density FCC Part 15: 15.247 PASS
MPE Estimation FCC Part 15: 15.247 PASS
Antenna requirement FCC Part 15: 15.203 PASS
N/A is an abbreviation for Not Applicable.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17041
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2. GENERAL INFORMATION
2.1.Description of Device (EUT)

Product - Wireless Video Doorbell

Model No. . WF100; WF215; WF1370; WF1380; WF206; WF201
The mainly different is that, WF215, WF1370 WF1380, WF206,
WF201 use separated module to assemble, however, WF100 use a
single module(Camera module and Main-board is a unibody ), besides,
their size is difference.

Test Model : WF100

FCCID : 2AK8LWF100

Radio : IEEE802.11 b/g/n

Operation : IEEE 802.11b: 2412MHz—2462MHz

Frequency IEEE 802.11g: 2412MHz—2462MHz
IEEE802.11nHT20: 2412MHz—2462MHz;
IEEE802.11nHT40: 2422MHz—2452MHz;

Modulation - IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

Technology IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,QPSK,BPSK)

Antenna : Antenna Type: Dipole Antenna, 2dBi gain;

Assembly Gain

Applicant : TOP WAY INTELLIGENT SCIENCE & TECHNOLOGY CO., LTD.
North Qianting, Qingrong Rd, Rongqiao Industrial Area, Fuqing,
Fujian, China

Manufacturer  : TOP WAY INTELLIGENT SCIENCE & TECHNOLOGY CO., LTD.
North Qianting, Qingrong Rd, Ronggiao Industrial Area, Fuqing,
Fujian, China

Power Adapter : M/N: AMS135-0901000FU
Input: 100-240V; 50-60Hz, 0.3A
Output: 14V; 600mA
DC Cable: Shielded, Undetachable, 1.5m

Date of Test : Jan.13~Apr.11, 2017

Date of Receipt : Jan.11,2017

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F17041
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2.2. Test Information

A special test software was used to control EUT work in Continuous TX mode(nearly 100%
duty cycle), and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information
Mode data rate Channel Frequency
(Mbps)(see Note) (MHz)
1 Low :CH1 2412
IEEE 802.11b 1 Middle: CH6 2437
1 High: CH11 2462
6 Low :CH1 2412
IEEE 802.11g 6 Middle: CH6 2437
6 High: CH11 2462
MCS0 Low :CH1 2412
IEEE 802.11n HT20 MCS0 Middle: CH6 2437
MCS0 High: CH11 2462
MCS0 Low :CH3 2422
IEEE 802.11n HT40 MCS0 Middle: CH6 2437
MCS0 High: CH9 2452
Note: 1. According exploratory test, EUT will have maximum output power in
those data rate, so those data rate were used for all test.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17041
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2.1.Tested Supporting System Details

No.

Description

ACS No.

Manufacturer

Model

Serial Number

Notebook

N/A

acer

ZOW

NVX7C

Power Adapter: Manufacturer: LITEON, Model: PA-1900-32

Input: 100-240V~, 1.5A, 50/60Hz
Output: 19V----4.74A
Power Cord: Unshielded, Detachable, 1.8m

2.2.Block diagram of connection between the EUT and simulators

AC Mains «—{ Adapter

- EUT

(EUT: Wireless Video Doorbell)

Notebook

Adapter

AC Mains

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17041
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2.3. Test Facility

Site Description
Audix Technology (Shenzhen) Co., Ltd.

Name of Firm : No. 6, Kefeng Road, Science & Technology Park,
Nanshan District , Shenzhen, Guangdong, China

Certificated by FCC, USA
3m Anechoic Chamber : Registration Number: 90454
Valid Date: Jul.12, 2017

Certificated by FCC, USA
3m & 10m Anechoic Chamber : Registration Number: 794232
Valid Date: Jul.12, 2017

Certificated by Industry Canada
EMC Lab. . Registration Number: IC 5183A-1
Valid Date: May.14, 2017

Certificated by DAKkKS, Germany

Registration No: D-PL-12151-01-00
Valid Date: Dec.07, 2021

Accredited by NVLAP, USA

NVLAP Code: 200372-0
Valid Date: Mar.31, 2018

2.4 .Measurement Uncertainty (95% confidence levels, k=2)

Test Item Uncertainty
Uncertainty for Conduction emission test
in No. 1 Conduction

3.2dB (150kHz to 30MHz)

2.8dB(30~200MHz, Polarization: H)
Uncertainty for Radiation Emission test 2.8dB(30~200MHz, Polarization: V)

in 3m chamber 3.0dB(200M~1GHz, Polarization: H)
3.0dB(200M~1GHz, Polarization: V)
Uncertainty for Radiation Emission test in 5.8dB(1~6GHz, Distance: 3m)
3m chamber (1GHz-18GHz) 5.8dB(6~18GHz, Distance: 3m)
Uncertainty for Radiated Spurious 3 6dB
Emission test in RF chamber ]
Uncertainty for'C(.)nductlon Spurious 5 0dB
emission test
Uncertainty for Output power test 0.8dB
Uncertainty for Bandwidth test 83kHz
Uncertainty for DC power test 0.1 %
Uncertainty for test site temperature and 0.6
humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17041
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments
Item Equipment Manufacturer Model No. | Serial No. | Last Cal. |Cal. Interval
l. 1# Shielding Room AUDIX N/A N/A Apr.17,16| 1 Year
2. Test Receiver Rohde & Schwarz ESCI 100842  |Apr.24,16] 1 Year
3. L.ILS.N.#1 Rohde & Schwarz ESH2-Z5 100429 | Oct.15,16| 1 Year
4. L.I.S.N.#2 Kyoritsu KNW-403D| 8-1750-2 |Apr.24,16| 1 Year
5. Terminator Hubersuhner 50Q2 No.1 May.05.16] 1 Year
6. Terminator Hubersuhner 50Q2 No.2 May.05.16] 1 Year
7. RF Cable MIYAZAKI 3D-2W No.1 Apr.24,16 1Year
8. Coaxial Switch Anritsu MP59B | 6200766906 |Apr.23,16] 1 Year
9. Test Software AUDIX e3 6.100913a N/A N/A
Note: N/A means Not applicable.
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
L ] Y 1 | A
80cm
0.8m|
=~
LISN#1 LISN#2[3 |
s

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ SMHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F17041
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1. Wireless Video Doorbell (EUT)
Model No. : WF100
3.4.2. Support Equipment: As Tested Supporting System Details, in Section 2.2.

3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turn on the power of all equipments.

3.5.3. PC run test software to control EUT work in Tx (WiFi 2.4GHz) mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via PC connected to the power mains through a line impedance stabilization network (L.I.S.N.
1#). This provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of
the test setup and photographs). The AC line are checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of equipment and
all of the interface cables shall be changed according to ANSI C63.10: 2013 on Conducted
Emission Test.

The bandwidth of test receiver (R & S ESCI) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17041
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Level (dBu) Date: 2017-04-11 Level {dBuV) Date: 2017-04-11
70.0] 70.0
c cC c
60.0 PART 15C 60.0 FCCPART 15C
cc 6] cc 6
500 FCC PART 15  (AVG) 500 FCC PART 154 (BVG)
40.0) 2 40.0
300 300
20.0) 200
10.0| 10.0
15 2 5 1 2 5 10 20 30 15 2 5 1 2 10 20 30
Frequency (MHz) Frequency (MHz)
Site no # Conduction Site no :1# Conduction
Dis./Lisn 015 ESHZ-25 LINE pis./Lisn 12015 ESHZ-Z5 NEUTRAL
Limit CC PART 15 ¢ Limit :FCC PART 15 C
Env./Ins. 2.537C/54% Engineer :Evan Env./Ins. 122.537C/54% Engineer :Evan
EUT F100 EUT U100
Power Rating :DC 12V From idapter Input AC 120V/60Hz Power Rating :DC 12V From Adapter Input AC 120%/60Hz
Test Mode :Tx Mode Test Mode :Tx Mode
LISN Cable Emission LISN Cable Emission
No Freq Factor Loss Reading  Level Limits Margin Remark No Freq Factor Loss  Reading  Lewel Limirs Margin Remark
(MHz) () (GE)  (dBuv) (aBuv)  (dBuv) (dE) (MHz)  (dB) (dB)  (dBuv¥] (dBuV]  (dBu¥) (B
1 0.570 0.14 0.04  30.84 31.02 46.00 14.98  Average 1 0.555 0.15 0.03  33.28 33.46 46.00 12.54  Average
z 0.570 0.4 0.04  37.93 35.11 56.00 17.80  Peak z 0.555 0.15 0.03  41.23 41.47 56.00 14.53  Peak
3 19.740 0.82 0.20  39.97 40.99 50.00 9.01  Average 3 19.326 1.01 0.20  40.07 41.28 50.00 8.72  lAverage
4 19.740 0.82 0.20  47.72 48.74 60.00 11.26  Peak 4 19.326 1.01 0.20  47.75 48.96 £0.00 11.04  Peak
5 z4.400 0.4 0.2z 40.13 41.23 50.00 &.71  Average 5 z4.142 1.10 0.2z 47.7z 49.04 50.00 0.26  Average
6 24.400 0.94 0.2z 47.10 48.26 60.00 11.74  Peak 6 24.142 1.10 0.2z 47.72 49.04 60.00 10.96  Peak

Remarks: 1.Emission Level=LISN Factor+Cable Loss+Reading.
2.1f the sverage limit is wet vhen using & quasi-peak detector.
the EUT shall ke deemwed to meet both limits and measurement
with average detector is unnecessary.

Bemarks: 1.Emission Level=LISN Factor+Cable Loss+Reading.

JIf the sverage limit i3 met when using a quasi-peak detector.
the EUT shall ke deemed to meet both limits and measurement
with average detector is unnecessary.

~

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17041
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4. RADIATED EMISSION TEST

4.1.Test Equipment

4.1.1. For frequency range 30MHz~1000MHz (In 3m Anechoic Chamber)

Item Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1. 3#Chamber AUDIX N/A N/A Mar.28,17 1 Year
2. | Spectrum Analyzer Agilent NI9OI0A | MY52220804 | Oct.15,16 1 Year
3. | EMI Test Receiver | Rohde & Schwarz ESR7 101547 Apr.24,16 1 Year
4. Amplifier HP 8447D 2648A04738 | Apr.24,16 1 Year
5. | Tri-log-Broadband |y A RZBECK |[VULB 9168|  9168-710 | Jul20,16 | 1 Year

Antenna

6. RF Cable MIYAZAKI CFDI‘J‘%?NL' No.3 Sep.26.16 | 1 Year

7. Coaxial Switch Anritsu MP59B 6201397222 | Apr.23,16 1 Year

8. Attenuator EMCI EM%%N'@ AT-N0639 | Sep.26.16 | 1 Year
0. Test Software AUDIX e3 6.2009-5-21a(n) N/A N/A
Note: N/A means Not applicable.

4.1.2.For frequency range 1GHz~40GHz (In 3m Anechoic Chamber)
Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval

1. 3#Chamber AUDIX N/A N/A May.21,16 | 1 Year

2. |Spectrum Analyzer Agilent NO9010A MY 52220804 | Oct.15,16 1 Year

3. Horn Antenna ETS 3115 9510-4580 Nov.16,16 1 Year

4. Amplifier Agilent 83017A MY53270084 | May.17,16 | 1 Year

5. RF Cable Hubersuhner | SUCOFLEX106 505238/6 Apr.24,16 | 1 Year

6. Horn Antenna ETS 3116 00060089 Nov.16,16 1 Year

7. Test Software AUDIX e3 6.2009-5-21a(n) N/A N/A

Note: N/A means Not applicable.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F17041
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4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

3m

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) __ || (FIBRE GLASS)

Combining Network —H AMP [ Spectrum Analyzer H PC System
I

Receiver

For frequency range 1GHz-25GHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM | TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

B 3m
h (Reference Point)

1.0m(L)*1.0m(W)*1.5m(H)—{| TURN TABLE L 5m
ABSORBER (Styrene) '
(30cm maximum)
3
(30cm)
- et

AMP | [Spectrum Analyzer| | PC System

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17041
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4.3 Radiated Emission Limit
4.3.1.15.247&209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark

4.3.2.15.205 Restricted bands of operation

(1) Emission level dBuV = 20 log Emission level pV/m

(2) The smaller limit shall apply at the cross point between two frequency bands.

(3) Distance is the distance in meters between the measuring instrument, antenna
and the closest point of any part of the device or system.

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 4.5-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 420775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 145
8.291 -8.294 1499 - 150.05 2310 -2390 15.35-162
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 16772 -173.2 3332 -3339 312-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-365
12.57675 - 12.57725 322-3354 3600 - 4400 A

or comply with 15.209 limits.
4.4.EUT Configuration on Test

emission characteristics in a normal application.
4.4.1. Wireless Video Doorbell (EUT)

Model No.: WF100
Serial No.: N/A

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions shall be at least 20dB below the fundamental emissions

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its

4.4.2. Support Equipment: As Tested Supporting System Details, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17041
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4.5.0perating Condition of EUT

4.5.1. Setup the EUT and simulator as shown as Section 4.2.
4.5.2. Turn on the power of all equipments.
4.5.3. Let EUT work in Tx(WiFi 2.4GHz) mode

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground for
frequency 30MHz~1000MHz, 1.5 meter high above ground for frequency above 1GHz and put
the absorbing with 2.4m(L)*2.4m(W)*0.3m(H) on the ground. The turn table can rotate 360
degrees to determine the position of the maximum emission level. Power on the EUT and let it
working in test mode, then test it. EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog antenna) is
used as receiving antenna for frequency 30MHz~1000MHz, and the Horm antenna is used as
receiving antenna for frequency above 1GHz. Both horizontal and vertical polarization of the
antenna are set on test.

This test was performed with EUT in X, Y, Z position, and the worse case was found when EUT
in X position as test photo indicated.

The bandwidth of the EMI test receiver (R&S ESR7) is set at 120kHz for frequency range from
30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1IMHz for peak
emissions measurement above 1GHz and IMHz RBW, 10Hz VBW for average emissions
measure above 1GHz

The frequency range from 30MHz to 10™ harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

4.7 Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: For emissions above 1GHz, if peak level comply with average limit, then the average
level is deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17041
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Duty cycle

[ Agilent Spectrum Analyeer - Swerpt 54

L N } MLIGH 93:15:44 PM Jan 13, 2017
Center Fraq 2.437000000 GHz Avg Type: Log-Pwr _

PN Wida —e= 1rig: Fras Run
IFGain:Low #Amen: 20 dB E

Mkr1 47.92 ms Auto Tune

Ref Offset 12 dB
Ref zlJ.l:ll:I‘:iEm 1.52 dBm ————

Center Freg
2437000000 GHz

StartFreq
2 437000000 GHz

| i |

Stop Freg
2 437000000 GHzZ
]

CF Step

100.000 kHz

Auto Man
PR

Freq Offset
0 Hz

Center 2437000000 GHz Span 0 Hz
Res BW 100 kHz #VBW 100 kHz Sweep 100.0 ms (1001 pts)

Note: The Duty Cycle is close to 100%.
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Frequency: 30MHz~1GHz

Level (dBuVim)

Date: 2017-03-28

Level (dBuVim)

Date: 2017-03-28

FCC PART 15C

30.0
1
20.0)
10.0
30 100, 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)

site no. #m Chamber Data na. 8

Dis. / Ant. 3m  ANT 2016 9168 710 int. pol. : HORTZONTAL

Limit FGC PART 15C (3M)

Env. / Ins. 22.5%¢/50% Engineer Jally_¥u

EUT uF100

Power rating : DC 12V From Adapter input 120V/60Hz

Test Mode TX

int. Ceable AMP  Emission
No. Freg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (B} (dBu¥) (dBu¥/m) (dBuV/m) (dB)

1 136,700 0.00 0.00 0.00 24.13  24.18 43.50 18,31 QP
2 328.760 0.00 0.00 0.00 35.88 35.88 46.00 0.1z QP
% 379.200 0.00 0.00 0.00 38.15  38.15 46.00 7.85  QF
4 418.000 0.00 0.00 0.00 38.76 3B8.76 46.00 7.24 QP
5§ 468.440 0.00 0.00 0.00 36.96 36.96 46.00 2.04 QP

Remarks: 1. Emisaion Level= Antenna Factor + Cable Loss + Reading

-hmp factor.
2. The emission levels that are 2048 below the official

limit are not reported.

70.0]
60.0
FCC PART 15C (3M)
B
4 5
20.0]
10.0|
30 100. 200, 300. 400, 500, 600. 700, 800, 900. 1000
Frequency (MHz)
Site no. i 3m Charber Data no. 9
Dis. / int. : Sm ANT 2016 9168 710 Ant. pol. : HORIZONTAL
Limit FCC PART 15C (3M)
Env. / Ins. 22.5%C/50% Engineer Jolly_X¥u
EUT WUF100
Fower rating DC 12V Frow Adapter input 120V/60Hz
Test Mode TX
Ant. Cable AMP Emission
No. Freg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) {dB/m) (dB) {dB) (dBu¥W) (dBu¥/m) (dBuV/m) {dB)
1 31.340 0.00 0.00 0.00 31.55 31.55 40,00 §.45 QF
2z 73.650 0.00 0.00 0.00 29.77 29.77 40.00 10.23 QP
3 134.760 0.00 0.00 0.00 34.07 F4.07 43.50 2.43 =)
k3 330.700 0.00 0.00 0.00 31.286 31.26 46.00 14.74 QP
3 476.200 0.00 0.00 0.00 3z.9% F2.98 46,00 13.04 =)
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—lmp factor.
2. The ewmission levels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Frequency: 1GHz~18GHz

yapkevel (@BuVn) Date: 2017-03-20
110]
90]
FCC PART|15C PEAK
70|
FCC PART 15C AV
50|
angnoe]
30]
10|
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site ne. i 3m Chamber Data ne. : 1
Dis. / Ant. : 3m 2016 3115(4580) Ant. pel. : VERTICAL
Limit : FCC PART 15C PERK Pr : 101 2kPa
Env. / Ins. : 23, 2+C/55% Engineer : Leo-Li
EOT @ WE100

Power rating : DC 12V Fron Adapter Input 120¥/60Hz
Test Mode : IEEES02. 11b 2412MHz Tx Mode
X

Ant, Cable AMP Emission
Ho. Freq. Factor Loss Reading factor Lewel Limits Margin Remark
(iHz) (dB/m) (dB)  (dBu¥) (dB)  (dBuW/m) (dBu¥/m) (dB)

1 24l2.00 28,25 8.35  100.30  36.39 100051 T4.00 -26.51 Peak

Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading

—4mp Factor

2. The emission levels that are 20dB below the official
linit are not reported.
. Date: 2017-03-20
110}
20|
FCC PART |15C PEAK
70|
FCC PART 15C AV

50|
304
10

4000 6800. 9600. 12400. 15200, 18000

Frequency (MHz)

Site no. : 3m Chanber Datano. ¢ 6

Dis. / Ant. : 3m 2016 3115 (4680) Ant. pol. : VERTICAL

Linit : FOC PART 1EC PEAK Pre 101. 2kPa

Env. / Ins. @ 23. 2#C/56% Engineer : Leo-Li

ENT :

Power rating : DC 12V From Adapter Input 120V/60Hz

Test Mode ~ : IEEES0Z. 1lb 2412MHz Tx Mode

TE
ant.  Cable ANP Enmission
No. Freq. Factor Loss Reading factor Linits Margin Remark

Level
(Hz) (dB/m) (dB)  (dBu¥) (dB)  (dBuW/m) (dBuW/m) (dB)

1 4824.00 32.98 11.T7  34.28 35.68  43.35  54.00 10.65 Average
2 4824.00 32.98 11.77  43.84 35.68 §3.01 T4.00 20.89 Peak

Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading
—imp Factor

The emission levels that are 2046 below the official

limit are not reported.

b

420Evel (4BuVAm) Date: 2017-03-20
110
20
FCC PART 15C PEAK
70
50
30
10
4000 6800, 9600 12400 15200. 18000
ncy (MHz)
Site no. : 3n Chamber Data no. : 4
Dis. / nt. : 3m 2016 3115(4580) int. pol. : VERTICAL
Limit : FCC PART 15C PEAK Pre : 101.2kPa
Env. / Ins. : 23, 2¢C/B5K Engineer : Leo-Li
E0T : WFLOD
Power_rating : DC 12V From Adapter Input 120V/G0Hz
Test Mode  : IEEEGDZ. 11b 2412MHz Tx Mode
TE
12gLevel (dBuVim) Date: 20170320
110
2
FCC PART 15C PEAK
70
FCC PART 15C AV
50
M
30
10
1000 1600, 0. 2800, 3400. 4000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 6
Dis. / Ant. @ 3m 2016 3116 (4580) Ant. pol. : HORIZONTAL
Linit : FCC PART 15C PEEK Pre 101, ZkPa
Env. / Ins. @ 23.2#C/55% Engineer : Leo-Li
EUT :
Power rating : DC 12V From Adapter Input 120V/60Hz
Test Mode  : IEEES0Z. 11b 2412MHz Tx Mode
TE
snt. Cable MNP Enmission
Wo. Freq. Factor Loss Reading factor Linits Margin Remark

Level
(MHz) (dB/m} (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB)

1 2412.00 28.25 &35 94.63 3639  84.84  74.00 -20.84 Peak

Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading
—inp Factor
2. The emission levels that are 20dB below the official
linit are not reported.
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. Date: 2017-03-20 1agLevel (dBuVim) Date: 2017-03-20
110 110
20 90
FCC PART |15C PEAK FCC PART 15C PEAK
70 70
FCC PART 15C AV
50 50
30 30|
10) 10)
4000 6800. 9600, 12400. 15200, 18000 4000 6800, 9600, 12400, 15200. 18000
Frequency (MHz) ncy (MHz)
Sits no. : 3n Chanber Datano, : O Site no : 3n Chamber Data no. : 10
Dis. / Awt. : 3n_ 2016 3115(4580) fnt. pol. : HORTIONTAL Dis. / dnt. : 3n 2016 3115(4580) nt. pol. : HORTIONTAL
Linit : FCC PART 15C PEAK re i 101, 2kPa Lindt : FCC PART 15C PEAK re : 101, 2kPa
Env. / Ins. @ 23, 2+C/B6K Enginser : Leo-Li Env. / Ins. i 23. 2+C/BBK Enginesr : Leo-Li
ENT : YE100 EUT : YEL0D
Powsr rating : DC_12V From Adapter Input 120%/60Hz Power rating : DC 12V From Adapter Input 120V/60Hz
Test Mods  : IEEES0Z.11b 2412MHz Tx Mode Test Mode  : IEEES0Z. 11b 2412MHz Tx Mode
™ ™

Ant.  Cable AP Emission
Wo. Frsq, Factor Loss FReading factor Lewel  Limits Margin Remark
Oz} (dB/m) (dB) (dBu¥)  (dB)  (dBuV/m) (dBu¥/m) (dE)

1 4824.00 32,08 11.77 32.83 36,68 41.50 64.00 12,10  Average
2 4824.00 32,88 11.77 44. 26 36,638 £3.32 T4.00  20.68 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission lewels that are 20dB below the official
linit are not reported.

Date: 2017-03-20

Date: 2017-03-20

110 110
1
L1 90
ART|15C PEAK PART|15C PEAK
70 70
FCC PART 15C AV
30 30
10| 10
1000 1600. 2200. 2800. 3400. 4000 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3n Chanber Data no. : 11 Site no. : 3n Chamber Data no, : 12
Dis. / Ant. : 3n_ 2016 3115(4580) Ant. pol. : HORTIONTAL Dis. / Ant. : 3n 2016 3115 (4580} dnt. pol. : HORTIONTAL
Linmit : FCC PART 15C PEAK re 101, 2kPa Linit : FCC PART 15C PEAK re 101, 2kPa
Env. / Ins. © 23.2+C/B6K Engineer : Leo-Li Env. / Ins. : 23.24C/B5% Engineer : Leo-Li
EDT : YF100 EUT : YFL00
Fower rating : DC 12V From Adapter Input 120/60Hz Fower rating : DC 17Y From Adapter Input 120V/60Hz
Test Mode  : IEEEB0Z.11b 2437MHz Tx lMode Test Node  : IEEESDZ.11b 243THHz Tx Mode
e e
4nt.  Cable MNP Enission

Ho. Freq. Factor Loss Reading factor Lewvel Limits Margin Remark
(MHz) (dB/m) (dB) {dBuf} {(dB) (dBu¥/m) (dBu¥/m) {(dB}

1 2437.00 28.26  B.58 90.71  36.38 50.97 T4.00 -16.87 Peak

Remarks: Emission Level= Anterma Factor + Cable Loss + Reading
=4mp Factor

The emission lewels that are 20d6 below the official
linit are not reported.

I
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. Date: 2017-03-20 1agLevel (dBuVim) Date: 2017-03-20
110 110
.
20 90
FCC PART |15C PEAK FCC PART 15C PEAK
70 70
FCC PART 15C AV FC ART 15C AV
e
30 30|
10) 10)
4000 6800. 9600, 12400. 15200, 18000 1000 1600, 2200, 2800, 3400. 4000
Frequency (MHz) ncy (MHz)
Sits no. : 3n Chanber Datano. : 13 Site no : 3n Chamber Data no. : 14
Dis. / Awt. : 3n_ 2016 3115(4580) Ant. pol. : HORTIONTAL Dis. / dnt. : 3n 2016 3115(4580) dnt. pol. : VERTICAL
Linit : FCC PART 15C PEAK re i 101, 2kPa Lindt : FCC PART 15C PEAK re 101, 2kPa
Env. / Ins. @ 23, 2+C/B6K Enginser : Leo-Li Env. / Ins. i 23. 2+C/BBK Enginesr : Leo-Li
ENT : YE100 EUT : YEL0D
Powsr rating : DC_12V From Adapter Input 120%/60Hz Power rating : DC 12V From Adapter Input 120V/60Hz
Test Mode  : IEEES0Z.11b 2437MHz Tx Mode Test Mode  : IEEES0Z. 11b 2437MHz Tx Mode
™ ™
dnt,  Cable ANP  Emission Ant.  Cable AP Emission
No. Freq. Factor Loss Reading factor Levsl  Lindts Margin Remark Wo. Frsq, Factor Loss FReading factor Lewel  Limits Margin Remark
(Hz) (dB/m) (dB)  {(dBu¥) (dB)  (dEaV/m) (dBu¥/m) (dB)} (MHz) (dB/m} (dB)  {(dBu¥) (4B}  (dBuV/m) (dBu¥/m) (dB)
1487400 33,10 1180 33,15 3569 42,36 5400 1164 hverage 1 2437.00 28,26 B.38 0260 36,38 92,86 7400 -18.86 Peak
2 4874.00 33.10 11.80 44,77 35.60  B3.0E  T4.00 20,02 Peak

Remarks: 1. Emission Level= dntenna Factor + Cable Loss + Reading

Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading —Anp Factor
—Amp Factor 2. The emission lewels that are 20dF below the official
2. The emission levels that ars 204F below the official limit are not reported.

limit are not reported.

Date: 2017-03-20

Date: 2017-03-20

110 110
L1 90
ART|15C PEAK PART|15¢ PEAK
70 70
FCC PART 15C AV

50 50
30 30
10| 10

4000 6800. 9600. 12400. 15200. 18000 4000 6800. 9600. 12400. 15200. 18000

Frequency (MHz) Frequency (MHz)

Site no. : 3n Chanber Data no. : 15 Site no. : 3n Chamber Data no. : 16

Dis. / Ant. : 3n_ 2016 3115(4580) fnt. pol. : VERTICAL Dis. / Ant. : 3n 2016 3115 (4580} dnt. pol. : VERTICAL

Linmit : FCC PART 15C PEAK re 101, 2kPa Linit : FCC PART 15C PEAK re 101, 2kPa

Env. / Ins. © 23.2+C/B6K Engineer : Leo-Li Env. / Ins. : 23.24C/B5% Engineer : Leo-Li

EDT : YF100 EUT : YFL00

Fower rating : DC 12V From Adapter Input 120%/60Hz Pover rating : DC 12V From Adapter Input 120V/60Hz

Test Mode  : IEEEB0Z.11b 2437MHz Tx lMode Test Node  : IEEESDZ.11b 243THHz Tx Mode

e e
Ant.  Cable AP Enmission
Yo. Factor Loss Reading factor Lewel

Frea, Limits Margin Remark
(MHz} (dB/m) (dB) {dBu¥) (dB) (dBuV/m} (dBu¥/m) (dB}

1 4874.00 35.10 11.80 34.18 36,68 43.30 54.00 10.61  Awerage
2  48T4.00 33.10 11.80 44.23 56,69 f3.44 T4.00  20.66 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
=imp Factor
2. The emission levels that are 20dB below the official
limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17041



AUDIX )

FCC ID: 2AK8LWF100

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-10

1 Date: 2017-03-20

110]
:
90]
FCC PART|15C PEAK
70]
FCC PART 15C AV
% P e
30|
10|
1000 1600. 2200. 2800, 3400, 4000

Frequency (MHz)

Sits no. : 3n Chanber Data o, : 17
Dis. / Awt. : 3n_ 2016 3115(4580) fnt. pol. : HORTIONTAL
Linit : FCC PART 15C PEAK re i 101, 2kPa
Env. / Ins. @ 23, 2+C/B6K Enginser : Leo-Li
ENT : YE100
Powsr rating : DC_12V From Adapter Input 120%/60Hz
Test Mods  : IEEES0Z.11b 2462MHz Tx Mode
™
dnt,  Cable ANP  Emission

No. Freq. Factor Loss Reading factor Levsl  Lindts Margin Remark
OMz)  (dB/m) (&) (dBu¥)  (dB)  (dBuV/m) (dBuW¥/m) (dE)

1 24f2.00 28.28 &.40 92.46  36.38 82,76 T4.00 -18.76 Peak

Remarks

. Enission Level= Anterma Factor + Cable Loss + Reading
—imp Factor

2. The emission levels that ars 20dE below the official
limit are not reported.
Date: 2017-03-20
110
L1
ART|15C PEAK
70
z FCC PART 15C AV

50
30
10|

4000 6800. 9600. 12400. 15200. 18000

Frequency (MHz)

Site no. : 3n Chanber Data no. : 21

Dis. / Ant. : 3n_ 2016 3115(4680) fnt. pol. : HORTZONTAL

Linmit : FCC PART 15C PEAK re 101, 2kPa

Env. / Ins. : 23, 2+C/66% Engineer : Leo-Li

EDT : YF100

Fower rating : DC 12V From Adapter Input 120%/60Hz

Test Mode  : IEEEB0Z.11b 2462MHz Tx lMode

e
4nt.  Cable MNP Enission

Ho. Freq. Factor Loss Reading factor Lewvel Limits Margin Remark
(MHz) (dB/m) (dB) {dBuf} {(dB) (dBu¥/m) (dBu¥/m) {(dB}

1 4824.00 33.22 11.83 31.65  36.70 41.00 64. 00 13.00  Average
2 4024.00 533.22 11.83 46.88  36.70 66,23 T4. 00 18.77  Peak

Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading
p Factor
2. The emission levels that are 2046 below the official
linit are not reported.

120Level (dBuVim) Date: 2017-03-20
110
90
FCC PART 15C PEAK
70
50
30|
10)
4000 6800, 15200. 18000
Site no : 3n Chamber Data no. : 20
Dis, / nt. @ 3n_ 2018 3115 (4580} dnt. pol. : HORTZONTAL
Lindt : FCC PART 15C PEAK re : 101, 2kPa
Env. / Ins. @ 23, 2C/BEK Enginesr : Leo-Li
EUT : YEL0D
Power_rating : DC 12V From Adapter Input 120V/60Hz
Test Mode  : IEEES0Z. 11b 2462MHz Tx Mode
™
Date: 2017-03-20
110
1
90
PART|15¢ PEAK
70
FCC PART 15C AV
50
T
30
10
1000 1600. 2200. 2300. 3400. 4000
Frequency (MHz)
Site no. : 3n Chamber Data no. : 22
Dis. / nt. : 3n 2016 3115 (4580} dnt. pol. : VERTICAL
Linit : FCC PART 15C PEAK re 101, 2kPa
Env. / Ins. @ 23, 2+C/B6K Engineer : Leo-Li
EUT : YFL00
Pover rating : DC 12V From Adapter Input 120V/60Hz
Test Node  : IEEESDZ.11b 2462MHz Tx Mode
e
Ant.  Cable AP Enmission

No. Freq. Factor Loss Reading factor Lewvel Limits Margin Remark
(MHz} (dB/m) (dB) {dBu¥) (dB) (dBuV/m} (dBu¥/m) (dB}

1 242,00 28,28 8.40 96.80 56,58 87.10 T4.00 =-23.10 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
=imp Factor

The emission levels that are 20d6 below the official
limit are not reported,

o
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1 Date: 2017-03-20

120Level (dBuVim) Date: 2017-03-20
110 110
20 90
FCC PART |15C PEAK FCC PART 15C PEAK
70 70
FCC PART 15C AV

50 50
30 30|
10) 10)

4000 6800. 9600, 12400. 15200, 18000 4000 6800, 9600, 12400, 15200. 18000

Frequency (MHz) ncy (MHz)

Sits no. : 3n Chanber Data no. : 25 Site no : 3n Chamber Data no. : 26

Dis. / Ant. : 3n_ 2016 3115(4580) fnt. pol. : VERTICAL Dis, / nt. @ 3n_ 2018 3115 (4580} dnt. pol. : VERTICAL

Linit : FCC PART 15C PEAK re i 101, 2kPa Lindt : FCC PART 15C PEAK re : 101, 2kPa

Env. / Ins. : 23, 2+C/E6% Enginser : Leo-Li Env. / Ins. @ 23, 2C/BEK Enginesr : Leo-Li

ENT : YE100 EUT : YEL0D

Power rating : DC_12V From Adapter Input 120%/60Hz Power_rating : DC 12V From Adapter Input 120V/60Hz

Test Mods  : IEEES0Z.11b 2462MHz Tx Mode Test Mode  : IEEES0Z. 11b 2462MHz Tx Mode

™ ™
Ant.  Cable AP Emission

Wo. Frsq, Factor Loss FReading factor Lewel  Limits Margin Remark
Oz} (dB/m) (dB) (dBu¥)  (dB)  (dBuV/m) (dBu¥/m) (dE)

1 4824.00 33,22 11.83 31.26 36,70 40. 60 54.00 13,40  Average
2 402400 3322 11.83 41,88  36.70 B1.25 T4.00 22,77 Peak

Remarks: 1. Emission Level= ntenna Factor + Cable Loss + Reading
—inp Factor

2. The emission levels that ars 20dB below the official
limit are not reported.
Date: 2017-03-20 Date: 2017-03-20
110 110
L1 90
ART|15C PEAK PART|15¢ PEAK
70 70
FCC PART 15€ AV

=0 W 0
30 30
10| 10

1000 1600. 2200. 2800. 3400. 4000 4000 6800. 9600. 12400. 15200. 18000

Frequency (MHz) Frequency (MHz)

Site no. : 3n Chanber Data no. : 27 Site no. : 3n Chamber Data no. : 30

Dis. / Ant. : 3n_ 2016 3115(4580) fnt. pol. : HORTIONTAL Dis. / Ant. : 3n 2016 3115 (4580} dnt. pol. : HORTIORTAL

Linmit : FCC PART 15C PEAK re 101, 2kPa Linit : FCC PART 15C PEAK re 101, 2kPa

Env. / Ins. © 23.2+C/B6K Engineer : Leo-Li Env. / Ins. : 23.24C/B5% Engineer : Leo-Li

EDT : YF100 EUT : YFL00

Fower rating : DC 12V From Adapter Input 120%/60Hz Pover rating : DC 12V From Adapter Input 120V/60Hz

Test Mode  : IEEEB0Z.1lg 2412MHz Tx Mode Test Node  : IEEESDZ.11g 2412MHz Tx Mode

e e
4nt.  Cable MNP Enission

Ho. Freq. Factor Loss Reading factor Lewvel Limits Margin Remark
(MHz) (dB/m) (dB) {dBuf} {(dB) (dBu¥/m) (dBu¥/m) {(dB}

1 2412.00 28.25  8.55 91.18  36.39 §1.40 T4.00 -17.40  Peak

Remarks:

Emission Level= Anterma Factor + Cable Loss + Reading
=4mp Factor

The emission lewels that are 20d6 below the official
linit are not reported.

I
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Date: 2017-03-20

1

110

90|
FCC PART 15C PEAK

70|
FCC PART 15C AV

50|

30|

10)

4000 6800. 9600. 12400. 15200, 18000

Frequency (MHz)

Sits no. : 3n Chanber Data no. : 31
Dis. / Awt. : 3n_ 2016 3115(4580) Ant. pol. : HORTIONTAL
Linit : FCC PART 15C PEAK Pre i 101, 2kPa
Env. / Ins. @ 23, 2+C/B6K Enginser : Leo-Li
ENT : YE100
Powsr rating : DC_12V From Adapter Input 120%/60Hz
Test Mods  : IEEES0Z.1lg 2412MHz Tx Mode

™

dnt,  Cable ANP  Emission
No. Freq Factor Loss Reading factor

Lewel Limits Margin Remark
(Hz) (dB/m) (dB) {(dBut) (dB) (dBuV/m) (dBu¥/m) {(dB}

1 4824.00 32,08 11.77 30.96  36.68 40.03 54. 00 13.87  Average
2 4E24.00 32,98 11.77 41.24  36.68 50. 51 T4.00  23.69 Peak

Remarks: 1. Emission Level= Anterma Factor + Cabls Loss + Reading
Zimp Factor
2. The emission lewsls that are 20dB below the official
limit are not reported.

Date: 2017-03-20

90|

ART|15C PEAK

70|

50|

30|

4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)

Site no. : 3m Chamber Data no.  : 36
Dis. / Ant. : 3m 2016 3115 (45680} Ant. pol. VERTICAL
Limit : FCC PART 16C PEAK Te 101. 2kPa
Env. / Ins. 23, 2+C/B5% Engineer : Leo-Li
EOT : WF100
Power rating : DC 12V From Adapter Input 120¥/60Hz
Test Mode : IEEE802. 1lg 2412MHz Tx Node
X

1

Level (dBuVim) Date: 2017-03-20

110]
90|
FCC PART 15C PEAK
70
FCC PART 15C AV
” [ s
_—
30
10
1000 1600. 2200. 2800. 3400. 4000
ncy (MHz)
Site no. : 3m Chamber Data no. @ 32
Dis. / dmt. : 3m 2016 3115(4580) dnt. pol. VERTICAL
Limit : FCC PART 16C PEAK re 101. 2kPa
Erv. / Ins. @ 25. 2#C/BEK Engineer : Leo-Li
EUT : WELOO
Power rating : DC 12V From Adapter Input 120V/A0Hz
Test Mode : IEEEB02. 11g 2412)Hz Tx Mode
"

Ant.  Cable AP Emission
Wo. Frsq, Factor Loss FReading factor Lewel  Limits Margin Remark
Oz} (dB/m) (dB) (dBu¥)  (dB)  (dBuV/m) (dBu¥/m) (dE)

1 2412.00 28,28 B35 92.70 36,39 82,91 T4.00 -18.81 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission lewels that are 20dB below the official
linit are not reported.

Date: 2017-03-20

110
90
PART|15¢ PEAK
70
FCC PART 15C AV
501—32
30
10
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3n Chamber Data no. : 36
Dis. / Ant. : 3n 2016 3115 (4580} dnt. pol. : VERTICAL
Linit : FCC PART 15C PEAK re 101, 2kPa
Env. / Ins. : 23.24C/B5% Engineer : Leo-Li
EUT : YFL00
Pover rating : DC 12V From Adapter Input 120V/60Hz
Test Node  : IEEESDZ.11g 2412MHz Tx Mode
e

Ant. Cahle NP Emission
No. Freq. Factor Loss Reading factor Lewvel Limits Margin Remark
(MHz} (dB/m) (dB) {dBu¥) (dB) (dBuV/m} (dBu¥/m) (dB}

1 d4824.00 32,08 11.97 1,23 36,68 40. 30 54.00 13.70  Awerage
2 482,00 32,898 11.77 38.33 3668 47.40 T4.00  26.60 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
=imp Factor

The emission levels that are 20d6 below the official
limit are not reported,

o

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17041
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1 Date: 2017-03-20

110)
9| 1
[FCC PART 15C PEAK
70
FCC PART 15C AV
" R
b
30
10|
1000 1600, 7200, 2800, 3400, 000

Frequency (MHz)

Sits no. : 3n Chanber Data no. : 37
Dis. / Awt. : 3n_ 2016 3115(4580) fnt. pol. : HORTIONTAL
Linit : FCC PART 15C PEAK re i 101, 2kPa
Env. / Ins. @ 23, 2+C/B6K Enginser : Leo-Li
ENT : YE100
Powsr rating : DC_12V From Adapter Input 120%/60Hz
Test Mode  : IEEES0Z.1lg 2437MHz Tx Mode
™
dnt,  Cable ANP  Emission
No. Freq Factor Loss Reading factor Linits Margin Remark

Lewel
(Hz) (dB/m) (dB) {(dBut) (dB) (dBuV/m) (dBu¥/m) {(dB}

1 2437.00 28.26 8.38 85.42  36.38 80. 68 T4.00 -16.68 Peak

Remarks

. Enission Level= Anterma Factor + Cable Loss + Reading
—imp Factor

2. The emission levels that ars 20dE below the official
limit are not reported.
Date: 2017-03-20
110
L1
ART|15C PEAK
70
FCC PART 15€ AV

50
30
10)

1000 6800. 9600. 12400 15200. 18000

Frequency (MHz)

Site no. : 3n Chanber Data no, : 39

Dis. / Ant. : 3n_ 2016 3115(4580) fnt. pol. : HORTIONTAL

Linmit : FCC PART 15C PEAK re 101, 2kPa

Env. / Ins. © 23.2+C/B6K Engineer : Leo-Li

EDT : YF100

Fower rating : DC 12V From Adapter Input 120%/60Hz

Test Mode  : IEEEB0Z.1lg 2437MHz Tx lode

e
4nt.  Cable MNP Enission

Ho. Freq. Factor Loss Reading factor Lewvel Limits Margin Remark
(MHz) (dB/m) (dB) {dBuf} {(dB) (dBu¥/m) (dBu¥/m) {(dB}

1 487T4.00 33.10 11.80 531.26  36.69 40. 46 64. 00 13.54  Average
2 48T4.00 53,10 11,80 41.82  36.68 61.03 T4.00  22.87  Peak

Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading
Anp Factor
2. The emission levels that are 2046 below the official
linit are not reported.

42pLevel (dBuVim) Date: 2017-03-20
110
90
FCC PART 15C PEAK

70
50
30|
10)

4000 6800, 15200. 18000

Site no : 3n Chamber Data no. : 38

Dis. / dnt. : 3n 2016 3115(4580) nt. pol. : HORTIONTAL

Lindt : FCC PART 15C PEAK re : 101, 2kPa

Env. / Ins. i 23. 2+C/BBK Enginesr : Leo-Li

EUT : YEL0D

Power rating : DC 12V From Adapter Input 120V/60Hz

Test Mode  : IEEESOZ. 11g 2437MHz Tx Mode

™

Date: 2017-03-20

110
90
PART|15¢ PEAK
70
FCC PART 15C AV

® (R e

frtr
30
10

1000 1600. 2200. 2300. 3400. 4000

Frequency (MHz)

Site no. : 3n Chamber Data no. : 40

Dis. / Ant. : 3n 2016 3115 (4580} dnt. pol. : VERTICAL

Linit : FCC PART 15C PEAK re 101, 2kPa

Env. / Ins. : 23.24C/B5% Engineer : Leo-Li

EUT : YFL00

Pover rating : DC 12V From Adapter Input 120V/60Hz

Test Node  : IEEESDZ.1lg 243THHz Tx Mode

e
Ant.  Cable AP Enmission

No. Freq. Factor Loss Reading factor Lewvel Limits Margin Remark
(MHz} (dB/m) (dB) {dBu¥) (dB) (dBuV/m} (dBu¥/m) (dB}

1 2437.00 28,26 B.38 93.24 G658 83. 60 T4.00 -18.60 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
=imp Factor

The emission levels that are 20d6 below the official
limit are not reported,

o

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17041
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. Date: 2017-03.20 120Level (aBuVm) Date: 2017-03-20
119) 110)
90) 90|
[FCC PART 15C PEAK FCC PART 15C PEAK
70) 70)
FCC PART 15C AV
50 50 2
30 30|
10| 10
1000 6800, 9600, 12400, 15200, 18000 1000 6800, 9600, 12400, 15200, 18000
Frequency (MHz) ncy (MHz)
Site no. : 3n Chanber Datano. : 4l Sits no. : 3n Chamber Data no, : 42
Dis. / Awt. : 3n_ 2016 3115(4580) fnt. pol. : VERTICAL Dis. / dnt. : 3n 2016 3115(4580) dnt. pol. : VERTICAL
Linit : FCC PART 15C PEAK re i 101 2kPa Limit : FCC PART 15C PEAK re : 101.2KPa
Env. / Ins. @ 23, 2+C/B6K Enginser : Leo-Li Env. / Ins. i 23. 2+C/BBK Enginesr : Leo-Li
EUT : YF100 EUT : YFLDD
Powsr rating : DC_12V From Adapter Input 120%/60Hz Power rating : DC 12V From Adapter Input 120V/60Hz
Test Mode  : IEBES0Z.1lg 2437MHz T Mode Test Mode ~ : IEEEB0Z. 11 2437Mz Tx Mode
i ™
int.  Cable AP Enission
Wo. Freq, TFactor Loss Reading factor Level  Limits Margin Remark
Oz} (dB/m) (dB) (dBu¥)  (dB)  (dBuV/m) (dBu¥/m) (dE)
1 4874.00 33.10 11.80  3L.05 35.60 40.26 54.00 1374 Average
2 487400 33.10 L1.80  33.60 35.60  48.00  T4.00 25.10 Peak
Remarks: 1. Enission Level= ntenna Factor + Cable Loss + Reading
—Anp Fastor
2. The emission levels that are 20dE below the official
limit are not reported.
Date: 2017-03-20 Date: 2017-03-20
119) 110)
90| 1 90|
ART|15C PEAK PART|15C PEAK
70) 70)
FCC PART 15C AV
50) 50)
|
30) 30)
10| 10
1000 1600. 2200. 2800. 3400. 4000 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3n Chanber Data no. : 43 Site no. : In Chanber Data no. : 44
Dis. / Ant. : 3n_ 2016 3115(4580) fnt. pol. : VERTICAL Dis. / Ant. : 3n 2016 3115 (4580} dnt. pol. : VERTICAL
Linit : FCC FART IGC PEAK re 101. 7kFa Limit : FCC PART 15C PEAK re 101. ZkFa
Env. / Ins. © 23.2+C/B6K Engineer : Leo-Li Env. / Ins. : 23.24C/B5% Engineer : Leo-Li
EDT : YF100 E0T : YFL0D
Fower rating : DC 12V From Adapter Input 120/60Hz Fower rating : DC 12Y From Adapter Input 120V/60Hz
Test Mode  : IEEEB0Z.1lg 2462MHz Tx Mode Test Node  : IEEESDZ.11g 2462MHz Tx Mode
X X
int.  Cable MNP Enission

Ho. Freq. Factor Loss Reading factor Lewvel Limits Margin Remark
(MHz) (dB/m) (dB) {dBuf} {(dB) (dBu¥/m) (dBu¥/m) {(dB}

1 242.00 28.28  8.40 B5.47  36.38 BO.TT T4.00 -16.77 Peak

Remarks: Emission Level= Anterma Factor + Cable Loss + Reading
=4mp Factor

The emission lewels that are 20d6 below the official
linit are not reported.

I

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17041
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Date: 2017-03-20

1
110
9|
[FCC PART 15C PEAK
70|
FCC PART 15C AV

50) 2
30
10

1000 6800, 9600, 12400, 15200, 18000

Frequency (MHz)

Sits no. i 3n Chanber Data no, : 45

Dis, / hnt. i 3m 2016 3115(4580) nt, pol. i VERTICAL

Linit : FCC PART 15C PEAK Fre 101. 26Pa

Env. / Ins. : 23, 24C/58% Enginser : Leo-Li

BT : W00

Power rating : DC 12V From Adaptsr Input 1207/60Hz

Test Mods ~ : IEEES02.1lg 2462MHz T Mode

1
nt,  Cable AP Enission
No. Freq, Factor Loss FReading factor level = Limits Margin Remark
OEz)  (B/w) (@) (dBuV) (@B (BuV/m) (dBuin)  (dB

1 4824.00 33.22 11,83 31,17 368.70 40. 62 54. 00 13.48  Average
2 4024.00 33.22 11.83 40.08  35.70 40.43 T4.00 24.57 Peak

Remarks: 1. Emission Level= Anterma Factor + Cabls Loss + Reading
Zimp Factor
2. The emission lewsls that are 20dB below the official
limit are not reported.

Date: 2017-03-20

110
L1
ART|15C PEAK

70
50
30
10|

4000 6800. 9600. 12400. 15200. 18000

Frequency (MHz)

Site no. : 3n Chanber Data no. : 47

Dis. / Ant. : 3n_ 2016 3115(4580) Ant. pol. : HORTIONTAL

Linmit : FCC PART 15C PEAK re 101, 2kPa

Env. / Ins. © 23.2+C/B6K Engineer : Leo-Li

EDT : YF100

Fower rating : DC 12V From Adapter Input 120%/60Hz

Test Mode  : IEEEB0Z.1lg 2462MHz Tx Mode

e

Level (dBuVim}

Date: 2017-03-20

1

110

90

FC

CC PART|15C PEAK

70

FCC PART 15C AV

» e

30|
10)
1000 1600, 2200, 2800, 3400. 4000
ncy (MHz)
Site no : 3n Chamber Data no. : 46
Dis. / dnt. : 3n 2016 3115(4580) nt. pol. : HORTIONTAL
Lindt : FCC PART 15C PEAK Pre : 101, 2kPa
Env. / Ins. i 23. 2+C/BBK Enginesr : Leo-Li
EUT : YEL0D
Power rating : DC 12V From Adapter Input 120V/60Hz
Test Mode  : IEEESOZ. 11g 2462MHz Tx Mode
™
Ant.  Cable AP Emission
Wo. Frsq, Factor Loss FReading factor Lewel  Limits Margin Remark
Oz} (dB/m) (dB) (dBu¥)  (dB)  (dBuV/m) (dBu¥/m) (dE)
1 2462.00 28,28 £.40  8T.06 36,38  87.36 7400 -13.36 Peak

Remarks: 1. Emission Level= dntenna Factor + Cable Loss + Reading

—imp Factor
2. The emission lewels that are 20dB below the official
linit are not reported.

Date: 2017-03-20

110
90
PART|15¢ PEAK
70
FCC PART 15C AV
50
30
10
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3n Chamber Data no. : 48
Dis. / Ant. : 3n 2016 3115 (4580} dnt. pol. : HORTIORTAL
Linit : FCC PART 15C PEAK re 101, 2kPa
Env. / Ins. : 23.24C/B5% Engineer : Leo-Li
EUT : YFL00
Pover rating : DC 12V From Adapter Input 120V/60Hz
Test Node  : IEEESDZ.11g 2462MHz Tx Mode
e

Ant. Cahle NP Emission
Factor Loss Reading factor Lewsel imits Margin
) (dB)

No. Frea, L:
(MHz} (dB/m) (dB) {dBu¥) (dB) (dBuV/m)  (dBu¥/m]

Remark

1 4524.00 353.22 11.85 31.85  36.70 41.00 64.00  13.00
2 402400 33.22 11.83 41.08 55,70 60,44 T4.00 23,66

Average
Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
p Factor
2. The emission levels that are 20dB below the official
limit are not reported,

2
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1 Date: 2017-03-20

110
20
FCC PART |15C PEAK
70
FCC PART 15C AV

50 W

iAot o
30
10)

1000 1600, 2200, 2800, 3400, 4000

Frequency (MHz)

Sits no. : 3n Chanber Data no. : 53

Dis. / Awt. : 3n_ 2016 3115(4580) Ant. pol. : VERTICAL

Linit : FCC PART 15C PEAK re i 101, 2kPa

Env. / Ins. @ 23, 2+C/B6K Enginser : Leo-Li

ENT : YE100

Powsr rating : DC_12V From Adapter Input 1207/60Hz

Test Mode  : IEEESDZ. 1InHT20 24121z Tx Mode

™
dnt,  Cable ANP  Emission
No. Freq Factor Loss Reading factor Linits Margin Remark

Lewel
(Hz) (dB/m) (dB) {(dBut) (dB) (dBuV/m) (dBu¥/m) {(dB}

1 24i2.00 28.25 8.385 83.13  36.39 83.34 T4.00 -9.34 Peak

Remarks

. Enission Level= Anterma Factor + Cable Loss + Reading
—imp Factor

2. The emission levels that ars 20dE below the official
limit are not reported.
Date: 2017-03-20
110
L1
ART|15C PEAK

70
50
30
10)

1000 6800. 9600. 12400 15200. 18000

Frequency (MHz)

Site no. : 3n Chanber Data no. : 59

Dis. / Ant. : 3n_ 2016 3115(4580) fnt. pol. : HORTIONTAL

Linmit : FCC PART 15C PEAK re 101, 2kPa

Env. / Ins. © 23.2+C/B6K Engineer : Leo-Li

EDT : YF100

Fower rating : DC 12V From Adapter Input 120%/60Hz

Test Mode  : IEEES0Z.11nHT20 24121z Tx Mode

e

120Level (dBuVim) Date: 2017-03-20
110
90
FCC PART 15C PEAK
70
FCC PART 15C AV

50

fvv
30|
10)

1000 1600, 2200, 2800, 3400. 4000

ncy (MHz)

Site no : 3n Chamber Data no. : 54

Dis, / nt. @ 3n_ 2018 3115 (4580} dnt. pol. : HORTZONTAL

Lindt : FCC PART 15C PEAK re : 101, 2kPa

Env. / Ins. @ 23, 2C/BEK Enginesr : Leo-Li

EUT : YEL0D

Power_rating : DC 12V From Adapter Input 120V/60Hz

Test Mode  : IEEESOZ. |InHT20 24120z Tx Mode

™
Ant.  Cable AP Emission

Wo. Frsq, Factor Loss FReading factor Lewel  Limits Margin Remark
Oz} (dB/m) (dB) (dBu¥)  (dB)  (dBuV/m) (dBu¥/m) (dE)

1 2412.00 28,28 B35 88,17 36.39 9. 38 T4.00 -16.38 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission lewels that are 20dB below the official
linit are not reported.

Date: 2017-03-20

110
90
PART|15¢ PEAK
70
FCC PART 15C AV

50
30
10

4000 6800. 9600. 12400. 15200. 18000

Frequency (MHz)

Site no. : 3n Chamber Data no. : 60

Dis. / Ant. : 3n 2016 3115 (4580} dnt. pol. : HORTIORTAL

Linit : FCC PART 15C PEAK re 101, 2kPa

Env. / Ins. : 23.24C/B5% Engineer : Leo-Li

EUT : YFL00

Pover rating : DC 12V From Adapter Input 120V/60Hz

Test Node  : IEEESDZ. 1InHT20 2412MHz Tx Mode

e

Ant. Cahle NP Emission
No. Freq. Factor Loss Reading factor Lewvel Limits Margin Remark
(MHz} (dB/m) (dB) {dBu¥) (dB) (dBuV/m} (dBu¥/m) (dB}

1 d4824.00 32,08 11.97 32.21 36,68 41. 28 54.00 12,72  Awerage
2 482,00 32,898 11.77 42.72 55,68 61,78 T4.00  22.21 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
=imp Factor

The emission levels that are 20d6 below the official
limit are not reported,

o

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17041
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1

Date: 2017-03-20 Level (dBuVim}

. Date: 2017-03-20
110 110
20 90
FCC PART |15C PEAK FCC PART 15C PEAK
70 70
FCC PART 15C AV
50 50
30 30|
10) 10)
4000 6800. 9600, 12400. 15200, 18000 4000 6800, 15200. 18000
Frequency (MHz)
Site no : 3n Chanber Data no. : 6l Site no : 3n Chamber Data no, : 62
Dis. / Awt. : 3n_ 2016 3115(4580) fnt. pol. : VERTICAL Dis. / dnt. : 3n 2016 3115(4580) dnt. pol. : VERTICAL
Linit : FCC PART 15C PEAK Pr i 101, 2kPa Lindt : FCC PART 15C PEAK Pre : 101, 2kPa
Env. / Ins. @ 23, 2+C/B6K Enginser : Leo-Li Env. / Ins. i 23. 2+C/BBK Enginesr : Leo-Li
ENT : YE100 EUT : YEL0D
Powsr rating : DC_12V From Adapter Input 1207/60Hz Power rating : DC 12V From Adapter Input 120V/60Hz
Test Mode  : IEEESDZ. 1InHT20 24121z Tx Mode Test Mode  : IEEESOZ. |InHT20 24120z Tx Mode
™ ™
Ant.  Cable AP Emission
Wo. Frsq, Factor Loss FReading factor Lewel  Limits Margin Remark
Oz} (dB/m) (dB) (dBu¥)  (dB)  (dBuV/m) (dBu¥/m) (dE)
1 482400 32,88 1177  5L.56 36,68  40.63 5400 13,37 Average
2 4824.00 32,08 11.77 42,03 35,68 52,00  TL.00 22,00 Peak
Remarks: 1. Emission Level= ntenna Factor + Cable Loss + Reading
—inp Factor
2. The emission levels that ars 20dB below the official
limit are not reported.
Date: 2017-03-20 Date: 2017-03-20
110 110
L1 90
ART|15C PEAK PART|15¢ PEAK
70 70
4 FCC PART 15C AV
50 50
30 30
10| 10
4000 6800. 9600. 12400. 15200. 18000 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3n Chanber Data no. : B3 Site no. : 3n Chamber Data no. : B4
Dis. / Ant. : 3n_ 2016 3115(4580) fnt. pol. : VERTICAL Dis. / Ant. : 3n 2016 3115 (4580} dnt. pol. : VERTICAL
Linmit : FCC PART 15C PEAK re 101, 2kPa Linit : FCC PART 15C PEAK re 101, 2kPa
Env. / Ins. © 23.2+C/B6K Engineer : Leo-Li Env. / Ins. : 23.24C/B5% Engineer : Leo-Li
EDT : YF100 EUT : YFL00
Fower rating : DC 12V From Adapter Input 120/60Hz Pover rating : DC 12V From Adapter Input 120V/60Hz
Test Mode  : IEEEBDZ.11nHT20 2437 MHz Tx Hode Test Node  : IEEESDZ.1InHT20 2437 MHz Tx Mode
e e
Ant.  Cable AP Enmission
Wo. Frea, Factor Loss Reading factor Lewel  Limits Margin Remark
OHz) (dB/m) () (dBu¥) (B} (dBuV/m) (dBu¥/m) (dB)
1 4874.00 33.10 11.80  43.06 35.69 62.2T  74.00 2L.73
2 487400 33.10 11.80 32,85 35.69  42.16  54.00 1L.84 Average

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

=imp Factor

o

The emission levels that are 20d6 below the official

limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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1

Date: 2017-03-20 1agLevel (dBuVim) Date: 2017-03-20
110 110
20 90
FCC PART |15C PEAK FCC PART 15C PEAK
70 70
FCC PART 15C AV
50 50
30 30|
10) 10)
4000 6800. 9600, 12400. 15200, 18000 4000 6800, 15200. 18000
Frequency (MHz)
Sits no. : 3n Chanber Data no. : 65 Site no : 3n Chamber Data no. : 66
Dis. / Awt. : 3n_ 2016 3115(4580) fnt. pol. : HORTIONTAL Dis. / dnt. : 3n 2016 3115(4580) nt. pol. : HORTIONTAL
Linit : FCC PART 15C PEAK re i 101, 2kPa Lindt : FCC PART 15C PEAK Pre : 101, 2kPa
Env. / Ins. @ 23, 2+C/B6K Enginser : Leo-Li Env. / Ins. i 23. 2+C/BBK Enginesr : Leo-Li
ENT : YE100 EUT : YEL0D
Powsr rating : DC_12V From Adapter Input 120%/60Hz Power rating : DC 12V From Adapter Input 120V/60Hz
Test Mode  : IEEESDZ.1InHT20 2437 MHz Tx Mode Test Mode  : IEEESOZ. |InHT20 2437 MHz Tx Mode
™ ™

Ant.  Cable i
Wo. Frsq, Factor Loss FReading factor Lewel  Limits Margin Remark
Oz} (dB/m) (dB) (dBu¥)  (dB)  (dBuV/m) (dBu¥/m) (dE)

1 4874.00 33,10 11.80 32.14  3B.69 41. 35 54.00 12,65  Average
2 48T4.00 3310 11.80 42,06 35,69 B2.17 T4.00 21,83 Peak

Emission

Remarks: 1. Emission Level= dntenna Factor + Cable Loss + Reading

—imp Factor
The emission lewels that are 20dB below the official
linit are not reported.

o

Date: 2017-03-20

Date: 2017-03-20

110 110
90| 90
ART|15C PEAK PART |15C PEAK
70| 70
FCC PART 15C AV
50|

FCC PART 15€ AV
LWW ”
w0 M JOMM

10| 10
1000 1600. 2200. 2800. 3400. 4000 1000 1600. 2200. 2300. 3400. 4000
Frequency (MHz) Frequency (MHz)
Site no. : 3n Chanber Data no. : 67 Site no. : 3n Chamber Data no. : 6%
Dis. / Ant. & 3m_ 2015 3116-4877 fnt. pol. : HORTIONTAL Dis. / Ant. : 3n 2015 3115-487T dnt. pol. : VERTICAL
Linmit : FCC PART 15C PEAK Pre : 101, 2kPa Linit : FCC PART 15C PEAK Pre 101, 2kPa
Env. / Ins. © 23.2+C/B6K Engineer : Leo-Li Env. / Ins. : 23.24C/B5% Engineer : Leo-Li
EDT : YF100 EUT : YFL00
Fower rating : DC 12V From Adapter Input 120%/60Hz Pover rating : DC 12V From Adapter Input 120V/60Hz
Test Mode  : IEEES0Z.11nHT20 2437MHz Tx Mode Test Node  : IEEESDZ. 1InHT20 2437MHz Tx Mode
e e
4nt.  Cable MNP Enission Ant.  Cable AP Enmission
No. Freq, Factor Loss Reading factor Level  Linits Margin Remark Wo. Frea, Factor Loss Reading factor Lewel  Limits Margin Remark
(MHz) (dB/m) (dB)  {(dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB} (MHz} {(dB/m} (dB)  {(dBu¥) (dB)  (dBuV/m} {(dBu¥/m) (dB}
1 2437.00 28,32 T.38  B8.70 36.61  B87.80  T4.00 -13.80 Peak 1 2437.00 28,32 T.39 B6.63 G36.61 85,73  T4.00 -1L.73 Peak
Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading Remarks: 1. Emission Level= intemna Factor + Cable Loss + Reading
—inp Factor —inp Factor
2. The emission levels that are 20dB below the official

linit are not reported.

o

The emission levels that are 20d6 below the official
limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17041
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1

Date: 2017-03-20 Level (dBuVim}

. Date: 2017-03-20
110 110
20 90
FCC PART |15C PEAK FCC PART 15C PEAK
70 70
FCC PART 15C AV
50 50
30 30|
10) 10)
4000 6800. 9600, 12400. 15200, 18000 4000 6800, 15200. 18000
Frequency (MHz)
Site no : 3n Chanber Data no. : 69 Site no : 3n Chamber Data no. : T0
Dis. / Awt. : 3n_ 2016 3115(4580) fnt. pol. : HORTIONTAL Dis. / dnt. : 3n 2016 3115(4580) nt. pol. : HORTIONTAL
Linit : FCC PART 15C PEAK Pr i 101, 2kPa Lindt : FCC PART 15C PEAK Pre : 101, 2kPa
Env. / Ins. @ 23, 2+C/B6K Enginser : Leo-Li Env. / Ins. i 23. 2+C/BBK Enginesr : Leo-Li
ENT : YE100 EUT : YEL0D
Powsr rating : DC_12V From Adapter Input 1207/60Hz Power rating : DC 12V From Adapter Input 120V/60Hz
Test Mode  : IEEESDZ. 1InHT20 24621z Tx Mode Test Mode  : IEEESOZ. |InHT20 24620z Tx Mode
™ ™
Ant.  Cable AP Emission
Wo. Frsq, Factor Loss FReading factor Lewel  Limits Margin Remark
Oz} (dB/m) (dB) (dBu¥)  (dB)  (dBuV/m) (dBu¥/m) (dE)
1492400 35,22 11.83 32,56 3670 4191 5400 12,00 Average
2 4024.00 33.22 11.83 43,45 3570 5284  TL00 2116 Peak
Remarks: 1. Emission Level= ntenna Factor + Cable Loss + Reading
—inp Factor
2. The emission levels that ars 20dB below the official
limit are not reported.
Date: 2017-03-20 Date: 2017-03-20
110 110
L1 90
ART|15C PEAK PART|15¢ PEAK
70 70
2
FCC PART 15C AV
50 50
30 30
10| 10
4000 6800. 9600. 12400. 15200. 18000 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3n Chanber Data no. : Tl Site no. : 3n Chamber Data no. : T2
Dis. / Ant. : 3n_ 2016 3115(4580) Ant. pol. : VERTICAL Dis. / Ant. : 3n 2016 3115 (4580} dnt. pol. : VERTICAL
Linmit : FCC PART 15C PEAK re 101, 2kPa Linit : FCC PART 15C PEAK re 101, 2kPa
Env. / Ins. © 23.2+C/B6K Engineer : Leo-Li Env. / Ins. : 23.24C/B5% Engineer : Leo-Li
EDT : YF100 EUT : YFL00
Fower rating : DC 12V From Adapter Input 120%/60Hz Pover rating : DC 12V From Adapter Input 120V/60Hz
Test Mode  : IEEESDZ.11nHT20 2462MHz Tx Mode Test Node  : IEEESDZ. 1InHT20 2462MHz Tx Mode
e e
Ant.  Cable AP Enmission
Wo. Frea, Factor Loss Reading factor Lewel  Limits Margin Remark
OHz) (dB/m) () (dBu¥) (B} (dBuV/m) (dBu¥/m) (dB)
1 492400 33,22 11.83 36,28 3570 44.64  54.00 8.36 Average
2 4024.00 33.22 11.83 4T.68 36.70  57.03  TL.00 16.97 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

=imp Factor

o

The emission levels that are 20d6 below the official

limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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1

Date: 2017-03-20

120Level (dBuVim) Date: 2017-03-20
110 110
20 90
FCC PART |15C PEAK FCC PART 15C PEAK
70 70
FCC PART 15C AV FCC PART 15C AV
% W 0 W
30 30|
10) 10)
1000 1600, 2200, 2800, 3400, 4000 1000 1600, 2200, 2800, 3400. 4000
Frequency (MHz) ncy (MHz)
Sits no. : 3n Chanber Datano. : T3 Site no : 3n Chamber Datano, : T4
Dis. / Ant. : 3n_ 2016 3115(4580) fnt. pol. : VERTICAL Dis, / nt. @ 3n_ 2018 3115 (4580} dnt. pol. : HORTZONTAL
Linit : FCC PART 15C PEAK Pre i 101, 2kPa Lindt : FCC PART 15C PEAK Pre : 101, 2kPa
Env. / Ins. : 23, 2+C/E6% Enginser : Leo-Li Env. / Ins. @ 23, 2C/BEK Enginesr : Leo-Li
ENT : YE100 EUT : YEL0D
Power rating : DC_12V From Adapter Input 120%/60Hz Power_rating : DC 12V From Adapter Input 120V/60Hz
Test Mode  : IEEESDZ. 1InHT20 24621z Tx Mode Test Mode  : IEEESOZ. |InHT20 24620z Tx Mode
™ ™
dnt,  Cable ANP  Emission Ant.  Cable AP Emission
No. Freq. Factor Loss Reading factor Levsl  Lindts Margin Remark Wo. Frsq, Factor Loss FReading factor Lewel  Limits Margin Remark
(Hz) (dB/m) (dB)  {(dBu¥) (dB)  (dEaV/m) (dBu¥/m) (dB)} (MHz) (dB/m} (dB)  {(dBu¥) (4B}  (dBuV/m) (dBu¥/m) (dB)
1 2462.00 28,28 B.40  B4.61 36.38 8401 7400 -10.81 Peak 1 2462.00 28,28 £.40  87.22 36,38  B87.62  T400 -13.52 Peak
Remarks: . Emission Level= Anterma Factor + Cable Loss + Reading Remarks: 1. Emission Level= ntenna Factor + Cable Loss + Reading
—imp Factor —inp Factor
2. The emission levels that ars 20dE below the official 2. The emission levels that ars 20dB below the official
limit are not reported. linit are not reported.
Date: 2017-03-20 Date: 2017-03-20
110 110
L1 90
1
ART|15C PEAK PART|15¢ PEAK
70 70
FCC PART 15€ AV FCC PART 15C AV
N W ” W
[rume i Mg
30 30
10| 10
1000 1600. 2200. 2800. 3400. 4000 1000 1600. 2200. 2300. 3400. 4000
Frequency (MHz) Frequency (MHz)
Site no. : 3n Chanber Data no, : T9 Site no. : 3n Chamber Data no. : 80
Dis. / Ant. : 3n_ 2016 3115(4680) fnt. pol. : VERTICAL Dis. / nt. : 3n 2016 3115 (4580} dnt. pol. : HORIZONTAL
Linmit : FCC PART 15C PEAK re 101, 2kPa Linit : FCC PART 15C PEAK re : 101, 2kFa
Env. / Ins. : 23, 2+C/66% Engineer : Leo-Li Env. / Ins. @ 23, 2+C/B6K Engineer : Leo-Li
EDT : YF100 EUT : YFL00
Fower rating : DC 12V From Adapter Input 120%/60Hz Pover rating : DC 12V From Adapter Input 120V/60Hz
Test Mode  : IEEESDZ.1InHT40 24221z Tx Mode Test Node  : IEEESDZ. 1InHT40 2422MHz Tx Mode
e e
4nt.  Cable MNP Enission Ant.  Cable AP Enmission
No. Freq, Factor Loss Reading factor level  Linits Margin Remark Wo. Freq, Factor Loss Reading factor Level  Linits Margin Remark
(MHz) (dB/m) (dB)  {(dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB} (MHz} {(dB/m} (dB)  {(dBu¥) (dB)  (dBuV/m} {(dBu¥/m) (dB}
1 2422.00 28,25 .36  B1.05 36.38 8128  T4.00 -7.28 Peak 1 242200 28,25 .36 B6.60 36,38 86,73  T4.00 -12.73 Peak
Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading Remarks: 1.
—inp Factor

I

The emission lewels that are 20d6 below the official
linit are not reported.

o

Emission Level= Antenna Factor + Cable Loss + Reading
=imp Factor

The emission levels that are 20d6 below the official
limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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1 Date: 2017-03-20

4apLEvel (dBuVim) Date: 2017-03-20
110] 110
90| %0
FCC PART 15€ PEAK FCC PART 15C PEAK
70) 70
2 FCC PART 15C AV
50) 50
30) 30
10 10
1000 6800, 9600 12400, 15200, 18000 4000 6800, 15200, 18000
Frequency (MHz)
Sits ne. : 3m Chanber Data no, i 85 Sits no. : 3n Chanber Data no, i 86
Dis. / Ant. : 3n_ 2016 3115(4580) ant. pol. : HORTZONTAL Dis. / dnt. : 3n_ 2016 3115 (4580} nt. pol. : HORTIONTAL
Linit : FCC PART 15C PEAK re i 101, 2kPa Linit : FCC PART 15C PEAK ve i 101, 2kPa
Erv. / Ins. : 23, 2+C/B5K Enginser : Leo-Li Env. / Ins. 1 23. 24C/B6K Engincer : Leo-Li
EUT : W10 EUT : ¥FL00
Power rating : DC 12V From Adapter Input 1207/60Hz Power rating : DC_12Y From Adapter Input 120V/60Hz
Test Nods  : IEBES02.1inHT40 24220Hz Tx Mode Test Wods ¢ IEEEBOZ. [1rT40 24220z Tx Mods
i i
Ant, Cable AP Enission
No. Frsq, Factor Loss Reading factor Lewsl  Linits Margin Remark
(Hz) (dB/m) (dB) {(dBut) (dB) (dBuV/m) (dBu¥/m) {(dB}
1 4844.00 33.03 11738  34.97 35.68 4410 5400  0.80 Averags
> 4844.00 33.03 11.78  46.80 35.68  55.83  74.00 18.07 Peak
Remarks: . Bnission Levsl= Anterma Factor + Cable Loss + Reading
dnp Factor
2. The emission lsvels that ars 20d6 below the official
limit are not reported.
Date: 2017-03-20 Date: 2017-03-20
110) 110
90| 20
ART|15C PEAK PART|15¢ PEAK
70) 70
2 FCC PART 15€ AV
50) 50
30) 30
10 10
1000 6800. 9600. 12100, 15200, 18000 4000 6800 9600. 12400, 15200, 18000
Frequency (MHZ) Frequency (MHZ)
Site ne. : 3n Chanber Data no. i 87 Site no. : 3n Chanber Data no. : 88
Dis. / Ant. : 3n_ 2016 3115(4580) Ant. pol. : VERTICAL Dis. / dnt. : 3n 2016 3115 (4580) nt. pol. : VERTICAL
Linit : FCC PART 15C PEAK re 101, 2kPa Linit : FCC FART 15C PEAK re 101, 3KFa
Env. / Ins. : 23, 2+C/65% Engineer : Leo-Li Env. / Ins. 1 23, 24C/B6K Engincer : Leo-Li
EDT : WF10D EUT : WFL00
Power rating : DC 12V From Adapter Input 120V/60Hz Fower rating : DC 12¥ From Adapter Input 120V/60Hz
Test NMods i IEEES0Z.1inHT40 2422fHz Tx Mode Test Wode ¢ IEEESOZ. [1nHT40 24220z Tx Mode
T T

Ant. Cahle NP Emission
No. Freq. Factor Loss Reading factor Lewvel Limits Margin Remark
(MHz} (dB/m) (dB) {dBu¥) (dB) (dBuV/m} (dBu¥/m) (dB}

1 d4844.00 35.03 11.78 34.92 35,68 44. 06 54, 00 89.95  Average
2 4844.00 33.03 1178 46,32 G5, 68 54,46 T4.00 18.65 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
=imp Factor
2. The emission levels that are 20dB below the official
limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17041
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1

Date: 2017-03-20

110
20
FCC PART |15C PEAK
70
FCC PART 15C AV

50
30
10)

1000 1600, 2200, 2800, 3400, 4000

Frequency (MHz)

Sits no. : 3n Chanber Data no. : BD

Dis. / Awt. : 3n_ 2016 3115(4580) fnt. pol. : VERTICAL

Linit : FCC PART 15C PEAK Pre i 101, 2kPa

Env. / Ins. @ 23, 2+C/B6K Enginser : Leo-Li

ENT : YE100

Powsr rating : DC_12V From Adapter Input 1207/60Hz

Test Mode  : IEEESDZ. 1InHTA0 2437MHz Tx Mode

™
dnt,  Cable ANP  Emission
No. Freq. Factor Loss Reading factor Levsl  Lindts Margin Remark
OMz)  (dB/m) (&) (dBu¥)  (dB)  (dBuV/m) (dBuW¥/m) (dE)
1 2437.00 28,26 838 8123 36.38 81,49 7400 -7.40 Peak

Remarks

—imp Factor

. Emission Level= Anterma Factor + Cahle Loss + Reading

2. The emission levels that ars 20dE below the official
limit are not reported.
Date: 2017-03-20
110
L1
ART|15C PEAK
70
50
30
10)
1000 6800. 9600. 12400 15200. 18000
Frequency (MHz)
Site no. : 3n Chanber Data no. : 81
Dis. / Ant. : 3n_ 2016 3115(4580) fnt. pol. : VERTICAL
Linmit : FCC PART 15C PEAK re 101, 2kPa
Env. / Ins. © 23.2+C/B6K Engineer : Leo-Li
EDT YF100

Power rating : DC_ 12V From Adapter Input 120¥/60Hz
Test Mode : IEEES02. 11nHT40 243TMHz Tz Mode
X

Level (dBuVim}

1 Date: 2017-03-20

110
20
FCC PART 15C PEAK
70
FCC PART 15C AV
50 Ww
30
10
1000 1600, 2200, 2800, 3400. 4000
ncy (MHz)
Site no. : 3n Chamber Data no, : 00
Dis, / nt. @ 3n_ 2018 3115 (4580} dnt. pol. : HORTZONTAL
Linit : FCC PART 16C PEAK Pre : 101, 2kPa
Env. / Ins. @ 23, 2C/BEK Enginesr : Leo-Li
EUT :

: YEL0D
Power rating : DC 12V From Adapter Input 120V/60Hz
Test Mode  : IEEESOZ. |InHT40 2437MHz Tx Mode

™

Ant.  Cable i
Wo. Frsq, Factor Loss FReading factor Lewel  Limits Margin Remark
Oz} (dB/m) (dB) (dBu¥)  (dB)  (dBuV/m) (dBu¥/m) (dE)

Emission

1 2437.00 28,26 B.38 82.60 36,38 82,76 T4.00 -8 T6 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission lewels that are 20dB below the official
linit are not reported.

Date: 2017-03-20

110
90
PART|15¢ PEAK
70
FCC PART 15C AV
50
30
10
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3n Chamber Data no. : 02
Dis. / Ant. : 3n 2016 3115 (4580} dnt. pol. : VERTICAL
Linit : FCC PART 15C PEAK re 101, 2kPa
Env. / Ins. : 23.24C/B5% Engineer : Leo-Li
EUT : YFL00
Pover rating : DC 12V From Adapter Input 120V/60Hz
Test Node  : IEEESDZ. 1InHT40 2437MHz Tx Mode
e

Ant. Cahle NP Emission
No. Freq. Factor Loss Reading factor Lewvel Limits Margin Remark
(MHz} (dB/m) (dB) {dBu¥) (dB) (dBuV/m} (dBu¥/m) (dB}

1 4874.00 35.10 11.80 31.92 35,68 41,13 54.00 12,87  Awerage
2  48T4.00 33.10 11.80 43. T8 56,69 52,97 T4.00  21.03 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
=imp Factor

The emission levels that are 20d6 below the official

limit are not reported,

o

Audix Technology (Shenzhen) Co., Ltd.
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1

Date: 2017-03-20 1agLevel (dBuVim) Date: 2017-03-20
110 110
20 90
FCC PART |15C PEAK FCC PART 15C PEAK
70 70
2 FCC PART 15C AV
50 50
30 30|
10) 10)
4000 6800. 9600, 12400. 15200, 18000 4000 6800, 15200. 18000
Frequency (MHz)
Sits no. : 3n Chanber Data no. : 03 Site no : 3n Chamber Data no. : 04
Dis. / Awt. : 3n_ 2016 3115(4580) Ant. pol. : HORTIONTAL Dis. / dnt. : 3n 2016 3115(4580) nt. pol. : HORTIONTAL
Linit : FCC PART 15C PEAK Pre i 101, 2kPa Lindt : FCC PART 15C PEAK re : 101, 2kPa
Env. / Ins. @ 23, 2+C/B6K Enginser : Leo-Li Env. / Ins. i 23. 2+C/BBK Enginesr : Leo-Li
ENT : YE100 EUT : YEL0D
Powsr rating : DC_12V From Adapter Input 1207/60Hz Power rating : DC 12V From Adapter Input 120V/60Hz
Test Mode  : IEEESDZ. 1InHTA0 2437MHz Tx Mode Test Mode  : IEEESOZ. |InHT40 2437MHz Tx Mode
™ ™
Ant.  Cable AP Emission
Wo. Frsq, Factor Loss FReading factor Lewel  Limits Margin Remark
Oz} (dB/m) (dB) (dBu¥)  (dB)  (dBuV/m) (dBu¥/m) (dE)
1 487400 33,10 11.80  34.84 35,69 44.06 5400  8.05 Average
2 487400 33.10 11.80  45.43 35.60 5464  TL.00 15,36 Peak
Remarks: 1. Emission Level= ntenna Factor + Cable Loss + Reading
—inp Factor
2. The emission levels that ars 20dB below the official
limit are not reported.
Date: 2017-03-20 Date: 2017-03-20
110 110
L1 90
1
ART|15C PEAK PART|15¢ PEAK
70 70

FCC PART 15C AV

FCC PART 15€ AV
’ W ”

M et
30| 30
10| 10
1000 1600. 2200. 2800. 3100, 1000 1000 1600. 2200. 2800. 3400, 1000
Frequency (MHz) Frequency (MH2)
Site no. : 3m Chamber Data no.  : 85 Site no. : 3m Chamber Data no. : 96
Dis. / Ant. : 3m 2016 3116 (4580) Ant. pol. HORTZONTAL Dis. / Ant. : 3m 2016 3116 (4680} Ant. pol. VERTICAL
Limit : FCC PART 16C PEAK Te + 101, 2kPa Limit : FCC PART 16C PEAK re 101. ZkPa
Env. / Ins. 23, 2+C/B5% Engineer : Leo-Li Env. / Ins. 23. 2+C/B5% Enginger : Leo-Li
EOT : WF100 EOT : WEL00
Power rating : DC 12V From Adapter Input 120V/60Hz Fower rating : DC 12¥ From Adapter Input 120V/60Hz
Test Mode : IEEES02. 11nHT40 2462MHz Tz Mode Test Mode : IEEEE0Z. 11nHT40 2462MHz Tx Mode
X X
At Cable AMP Emission Ant. Cahle NP Emission
Ho. Freq. Factor Loss Reading factor Lewvel Limits Margin Remark No. Freq. Factor Loss Reading factor Lewvel Limits Margin Remark
(MHz) (dB/m) (dB)  {(dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB} (MHz} {(dB/m} (dB)  {(dBu¥) (dB)  (dBuV/m} {(dBu¥/m) (dB}
1 2462.00 28,27 B.38 B2.T1 36,38 82,958 T4.00 -8.89  Peak

1 2452.00 28,27 838 T8.32 G658 8. 60 T4.00 -6.60 Peak

Remarks: Emission Level= Anterma Factor + Cable Loss + Reading

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
=4mp Factor =imp Factor

The emission lewels that are 20d6 below the official The emission levels that are 20d6 below the official
linit are not reported. limit are not reported.

s
ra

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17041
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. Date: 2017-03-20 1agLevel (dBuVim) Date: 2017-03-20
110 110
20 90
FCC PART |15C PEAK FCC PART 15C PEAK
70 70
2
FCC PART 15C AV
50 50
30 30|
10) 10)
4000 6800. 9600, 12400. 15200, 18000 4000 6800, 15200. 18000
Frequency (MHz)
Sits no. : 3n Chanber Data no, : 101 Site no : 3n Chamber Data no, : 102
Dis. / Awt. : 3n_ 2016 3115(4580) fnt. pol. : HORTIONTAL Dis. / dnt. : 3n 2016 3115(4580) nt. pol. : HORTIONTAL
Linit : FCC PART 15C PEAK re i 101, 2kPa Lindt : FCC PART 15C PEAK re : 101, 2kPa
Env. / Ins. @ 23, 2+C/B6K Enginser : Leo-Li Env. / Ins. i 23. 2+C/BBK Enginesr : Leo-Li
ENT : YE100 EUT : YEL0D
Powsr rating : DC_12V From Adapter Input 120%/60Hz Power rating : DC 12V From Adapter Input 120V/60Hz
Test Mode  : IEEESDZ. 1InHTA0 24521z Tx Mode Test Mode  : IEEESOZ. |InHT40 24520z Tx Mode
™ ™
Ant.  Cable AP Emission
Wo. Frsq, Factor Loss FReading factor Lewel  Limits Margin Remark
Oz} (dB/m) (dB) (dBu¥)  (dB)  (dBuV/m) (dBu¥/m) (dE)
1490400 33,17 11.82 36,75 3570  46.04 5400 T.DE Average
2 4904.00 3317 11.82  45.46 3E.T0 58,75  T4.00 16,25 Peak
Remarks: 1. Emission Level= ntenna Factor + Cable Loss + Reading
—inp Factor
2. The emission levels that ars 20dB below the official
limit are not reported.
Date: 2017-03-20 Date: 2017-03-20
110 110
L1 90
ART|15C PEAK PART|15¢ PEAK
70 70
FCC PART 15C AV
50 50
30 30
10| 10
4000 6800. 9600. 12400. 15200. 18000 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3n Chanber Data no. : 103 Site no. : 3n Chamber Data no. : 104
Dis. / Ant. : 3n_ 2016 3115(4580) fnt. pol. : VERTICAL Dis. / Ant. : 3n 2016 3115 (4580} dnt. pol. : VERTICAL
Linmit : FCC PART 15C PEAK re 101, 2kPa Linit : FCC PART 15C PEAK re 101, 2kPa
Env. / Ins. © 23.2+C/B6K Engineer : Leo-Li Env. / Ins. : 23.24C/B5% Engineer : Leo-Li
EDT : YF100 EUT : YFL00
Fower rating : DC 12V From Adapter Input 120%/60Hz Pover rating : DC 12V From Adapter Input 120V/60Hz
Test Mode  : IEEESDZ.1InHT40 24621z Tx Mode Test Node  : IEEESDZ. 1InHT40 24521Hz Tx Mode
e e
Ant.  Cable AP Enmission

No. Freq. Factor Loss Reading factor Lewvel Limits Margin Remark
(MHz} (dB/m) (dB) {dBu¥) (dB) (dBuV/m} (dBu¥/m) (dB}

1 4504.00 3517 11.82 34.61  35.70 43. 80 54.00 10.20  Awerage
2 4004.00 3317 11,82 42,87  §6.70 B2, 16 T4.00 21.84 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
=imp Factor

The emission levels that are 20d6 below the official
limit are not reported,

o

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17041



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.
5-1

FCC ID: 2AK8LWF100 page

5. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. Spectrum Agilent N9030A MY51380221 | Oct.15,16 1Year
2. Attenuator Agilent 8491B MY39262165 | Apr.23,16 1 Year
3. RF Cable Marvelous | qpr 402105FLEX | NO.I Oct.15,16 | 1 Year
Microwave Inc

5.2.Limit
In any 100kHz bandwidth outside the frequency bands in which the spread spectrum intentional
radiator in operating, the radio frequency power that is produced by the intentional radiator shall
be at least 20dB below that in the 100kHz bandwidth within the band that contains the highest

level of the desired power.

5.3.Test Procedure
The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set
to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions with peak

detector.

5.4.Test result
PASS (The testing data was attached in the next pages.)

Report No. ACS-F17041
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Test CH11: 2462MHz
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Test Mode: IEEE 802.11n HT40
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6. BAND EDGE COMPLIANCE TEST

6.1.Test Equipment

Item Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval

l. Spectrum Agilent E4446A US44300459 | Apr.24,16 1 Year

2. Amp HP 8449B 3008A02495 | Apr.24,16 1 Year

3. Horn Antenna ETC MCTD 1209 |[DRH15F03007| Apr.11,16 1 Year

4 HF Cable Hubersuhner | Sucoflex104 274094/4 Apr.24,16 1 Year
6.2.Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in 15.209
all the other emissions outside operation frequency band 2400MHz to 2483.5MHz shall be at
least 20dB below the fundamental emissions, or comply with 15.209 limits.

6.3.Test Produce

1. The EUT is placed on a turntable, which is 1.5m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna, which is varied from Im to 4m to find out
the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

(a) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO
(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO

6.4.Test Results

Pass (The testing data was attached in the next pages.)
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1apLevel WBUVN) Date: 2017-03-20 apLevel (4B Date: 2017-03-20
110f 110
4
90| 90|
15C PERK
70j 70
I
4 - FCC AART 15C A
50| 50
1
304 30
10 10
2310 2333. 2356. 2379. 2402. 2425 2310 2333. 2356. 2379. 2402. 2425
Frequency (MHz) ncy (MHz)
Site no, : 3n Chanber Data no, : 2 Site no. : 3n Chamber Data no, : 3
Dis. / Ant 3n_ 2016 3115 (4680} fnt. pol. : VERTICAL Dis. / nt. : 3n 2016 3115 (4680} dnt. pol. : VERTICAL
Lini: : FCC PART 16C PEAK Pre : 101, 2kPa Limit : FCC PART 16C AV Fre : 101.2kPa
Env. / Ins. : 23, 2+C/66% Engineer : Leo-Li Env. / Ins. @ 23, 2+C/B6K Engineer : Leo-Li
ENT : YF100 E0T : YFLOO
Fower rating : DC_12V From Adapter Input 120%/60Hz Power_rating : DC 12V From Adapter Input 120V/60Hz
Test Mode  : IEEES02.11b 2412MHz Tx Mode Test Mode  : IEEES0Z. 11b 2412MHz Tx Mode
TE TE
dnt. Cable ANP Enmission dnt. Cable AP Enmission
No. Freq. Factor Loss Reading factor level  Linits Margin Remark Wo. Freq. Factor Loss Reading factor Level  Limits Margin Remark
Omz)  (dB/m) (dBuV)  (dB)  (dEnV/m) (dBuV/m) (dE) OBz)  (dB/m) (dB) (dBu¥)  (dB)  (dBuV/m) (dBu¥/n) (dB)
1 2387.28 2823 B.33 5219 36.39 5238 T4.00 2184 Peak 1 2387.28 2823 8.33  4L.5T 36.39  d1.74  B4.00 12.26 Average
2 236000 28.23 £33  d40.86 36.39 60,03  T4.00 2387 Peak 2 2380.00 26.23 8.33  38.4d 36,30 3861  54.00 1539 Average
3 2399.47 28.24 8.3 64.18 36.39 64. 37 T4.00 9. 63 Peak 3 2400.00 28,24 834 59.13 36. 39 £9. 32 54. 00 -5.32 Awerage
4 2400.00 28.24 8.3 B3.37 36.39 63. 66 T4.00 10.44 Peak 4 2411.20 28.258 B35 95. 90 36. 39 96. 11 54.00 -42.11 Awerage
5 2412.12 28.25 8.35 99.98 36.39 100.19 T4.00 -26.19 Peak
Remarks: 1. Emission Level= dntenna Factor + Cable Loss + Reading
Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading —Amp Factor
—Amp Factor 2. The emission levels that are 20dB below the official
2. The emission levels that are 20dB below the official linit are not reported.
limit are not reported.
. Date: 2017-03-20 12gLevel (dBuVim) Date: 2017-03-20
110 110|
20| 20
15¢ PEAK
704 70
3
FCC FAART 15C
50| = X - 50,
12
30 30|
10 10
2310 2333. 2356, 2379, 2402, 2425 2310 2333, 2356, 2379, 2402. 2425
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chanber Data no. : T Site no. : 3m Chamber Data no. : &
Dis. / Ant. : 3n_ 2016 3115(4580) Ant. pol. : HORTZONTAL Dis. / Ant. i 3n 2016 3115(4580) Ant. pol. : HORIZONTAL
Linit : FCC PART 15C PEAK re : 101, 2kPa Limit : FCC PART 15C AV 1 : 101.2kPa
Env. / Ins. : 23, 24C/55% Enginesr : Leo-Li Env. / Ins. 23, 24C/55% Engineer : Leo-Li
U1 : WE100 WELOO

Pover rating : DC

12V From Adapter Input 120¥/60Hz
o

Powez rating : IC

12V From Adapter Input 120V/60Hz

Test Mode : IEEES02. 11b 2412MHz Tx Mode Test Mode : IEEES0Z. 11b 2412MHz Tx Mode

X X

At Cable Emission At Cable Emission
Ho. Freq. Factor Loss Reading factor Lewel Limits Margin Remark Ho. Freq. Factor Loss Reading factor Lewvel Limits Margin Remark

Oz} (dB/m) (dB)  {(dBu¥) (dB}  (dBu¥/m) (dBu¥/m) (dB) (MHz) (dB/m} (dB)  {(dBu¥) (dB)  (dBuV/m} (dBu¥/m) (dB)
1 2380.00 28,23  8.33 48.26  36.38 48.42 T4.00  26.58  Peak 1 2387.06 28,23 &8.32 3707 G6.38 37,25 64.00 16.T7T  Awverage
2 2385.70 28.24 B.54 A7.86  36.39 6T. 85 T4. 00 16.16  Peak 2 230,00 28.23  8.33 36.23  G6.38 36.40 64.00 1T.60 Average
3 2400.00 28,24 B.54 A7.16  36.39 6T. 35 T4. 00 16.85  Peak 3 2398.83 28.24  B.34 62,668 36,38 H2. 76 54, 00 1 Average
4 2412.01 28.26 B35 84.17  36.39 84. 38 T4.00 -20.38 Peak 4 2400.00 28.24  &.34 62.21  3A.39 H2.40 54, 00 1,60  Average
§ 2411.43 28.26 &.36 B8. A8 36,39 #3.00 64.00 -36.00 Average
Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading

Zimp Factor
The emission lewels that are 20dB below the official
limit are not reported.

I

Remarks: 1.

~

Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor

The emission lewels that are 20dB below the official
linit are not reported.

Audix
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Date: 2017-03-20

Date: 2017-03-20

1

110 110
1
90| 90
ART 15C PEAK
70| 70
FCC PART 15C AV
3
50| 2 4 50
2 El 4
30| 30
10} 10
2451 2462.8 24746 2486.4 24982 2510 2451 2462.8 24746 2486.4 24982 2510
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. @ 18 Site no. : 3m Chamber Data no. @ 18
Dis. / Ant. : 3m_ 2016 3115(45630) Ant. pol. HORTZONTAL Dis. / dnt. : 3m_ 2016 3115(4580) Ant. pol. HORTIONTAL
Limit : FCC PART 16C PEAK TE 101. 2kPa Limit : FCC PART 16C AV re 101. 2kPa
Erv. / Ins. @ 23, 2%C/EBK Engineer : Leo-Li Erv. / Ins. @ 25. 2#C/BEK Enginesr : Leo-Li
EOT : WF100 E0T : YFL00
Power rating : DC 12V From Adapter Tnput 1207/60Hz Power rating : DC 12Y From Adapter Input 120V/60Hz
Test Mode : IEEES02. 11b 24A2MHz Tx Node Test Mode : IEEEG02. 11b 24620Hz Tx Mode
T T
dnt, Cable AMP Emisszion Ant. Cahle AN Emission
No. Freq. Factor Loss Reading factor Level  Limits Margin Remark Ho. Freq. Factor Loss Reading factor Lewel  Limits Margin Remark
(Hz) (dB/m) (dB)  (dBu¥) (dB)  (dBuW/m) (dBuW/m) (dB) (MHz) (dB/m} (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB)
1 2462.09 28.28 8.40  92.21 36.38 9251  T4.00 -18.51 Peak 1 2461.33 28.28 8.40  $3.38 36.38  28.60  54.00 -34.69 Average
2 2483.50 28.20 8.42  47.92 36.38  48.25  T4.00 25.75 Peak 2 2483.50 28.28 B8.42  36.28 36.38  36.61  54.00 17.39 Average
3 2489.17 28.20 8.43  50.30 36.38  50.64  T4.00 23.36 Peak 3 2490.83 28.28 B8.43  37.28 36.38  37.62  54.00 16.38 Average
4 2500.00 28,30 844 47.712  36.38 48.08 T4.00  25.82  Peak 4 z500.00 28.30  8.44 35,63 36.38 35,90 54. 00 18.01  Average
Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—4np Factor —Amp Factor
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
linit are not reported. linit are not reported.
1zglevel (UBuVIm) Date: 2017-03-20 12gLevel (dBuvim) Date: 2017-03-20
110 110
1
90| 90
ART 15C PEAK
70| 70
FCC PART 15C AV
2 3 4
50| 50
3
2 4
30| 30
10] 10|
2451 24628 24746 2486. 24982 2510 2451 2462.8 247486 2486. 2498.2 2510
Frequency (MHz) Frequency (MHz)
Site no. : Im Chamber Data no.  : 23 Site no. : Im Chamber Data no. @ 24
Dis. / Ant. : 3m 2016 3115(45680) Ant. pel. : VERTICAL Dis. / dnt. : 3m 2016 3115(4580) ant. pol. : VERTICAL
Limit : FCC PART 16C PEAK Pre + 101. 2kPa Limit : FCC PART 16C AV Fre : 101.2kPa
Env. / Ins. : 23, 2+C/B6% Engineer : Leo-Li Env. / Ins. @ 23.2xC/B6% Engineer : Leo-Li
EOT : WF100 EOT : WEL00
Power rating : DC 12V From Adapter Input 1207/60Hz Power rating : DC 12Y From Adapter Input 120V/60Hz
Test Mode : IEEES02. 11b 2462MHz Tx Mode Test Mode : IEEEE0Z. 11b 24620Hz Tx Mode
X X
At Cable AMP Emission Ant. Cable AN Emission
No. Freq. Factor Loss Reading factor Lewve: Limits Margin Remark Wo. Freq. Factor Loss Reading factor Lewel  Limits Margin Remark
(Hz) (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB} (MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m} (dBu¥/m) (dB)
1 2dA2.08 28.28 &.40 97.67  36.38 87.97 T4.00 -23.87  Peak 1 24A1.33 28,28  B.40 94.24 36,38 9464 64.00 -d0.6d  Average
2 2483.B0 28.28 G.42 40.83  36.38 50. 16 T4.00  23.84  Peak 2 2483.B0 28.28  6.42 38.02 3638 38. 36 54. 00 16. 66 Average
3 2490.B3 28.28 £.43 61.17  36.38 B1.561 T4.00  22.49  Peak 3 2490.T1 28.28  8.43 39.88  36.38 40,22 54. 00 13,78 Average
4 2600.00 28.30 B.dd 48.87  36.38 48.93 T4.00  26.07 Peak 4 2800.00 28.30 G.d4d 36.04 36,38 36.40 64. 00 17.60  Average
Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading
—inp Factor —inp Factor
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official

limit are not reported. linit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17041
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1

Date: 2017-03-20

4 Date: 2017-03-20
110 110
20 90
PERK
70 70
FCC PART 15C hv
|
50}l w 50 5
1

30 30
10| 10

2310 2333. 2356. 2379. 2402. 2425 2310 2333. 2356. 2379. 2402. 2425

Frequency (MHz) Frequency (MHz)

Site no. : 3n Chanber Data no, : 28 Site no. : 3n Chamber Data no, : 28

Dis. / Ant. : 3m_ 2016 3115(4580) fnt. pol. : HORTIONTAL Dis. / Ant. : 3n_ 206 3115(4580) dnt. pol. : HORTIONTAL

Linmit : FCC PART 15C PEAK I 101, 2kPa Linit : FCC PART 1BC AV re 101, 2kPa

Env. / Ins. @ 23, 2+C/B6K Enginser : Leo-Li Env. / Ins. i 23. 2+C/BBK Enginesr : Leo-Li

ENT : YE100 EUT : YEL0D

Power rating : DC_12V From Adapter Input 1207/60Hz Power rating : DC 12V From Adapter Input 120V/60Hz

Test : IEEES02. 11g 2412MHz Tx Mode Test Mode  : IEEESOZ. 11g 2412MHz Tx Mode

¥ ¥
dnt.  Cable Enission Ant.  Cable Enission
No. Freq. Factor Loss Reading factor Lewel  Linits Margin Remark Wa. Freq. Factor Loss FReading factor Lewel  Limits Margin Remark
(Hz) (dB/m) (dB)  (dBu¥) (dB)  (dBuW/m) (dBuW/m) (dB) (MHz) (dB/m} (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB)

1 2380.00 28.23 8.33 50.06 36.39 50. 23 T4.00 23.77 Peak 1 2390.00 28.23 8.33 37.30 36. 39 371.47 54. 00 16.563 Awerage

2 2400.00 28.24 8.3 66.32 36.39 66.51 T4.00 7.49 Peak 2 2400.00 28,24 8.34 45.42 36. 39 45. 61 54. 00 8.39 Average

3 2418.33 28.25 8. 36 91.24 36.38 91.47 T4.00 —17.47 Peak 3 2414.08 28.25 8.35 BL.6T 36. 39 81.88 54.00 -27.88 Average

Remarks: . Emission Level= Anterma Factor + Cable Loss + Reading

Remarks: 1.

—imp Factor
The emission levels that are 20dB below the official
linit are not reported.

o

Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading
—inp Factor
2. The emission levels that are 20dB below the official
linit are not reported.

Emission Level= Antemna Factor + Cable Loss + Reading
Anp Factor —imp Factor
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
linit are not reported. limit are not reported.
1zglevel (UBuVIm) Date: 2017-03-20 12gLevel (dBuvim) Date: 2017-03-20
110] 110]
90| 90|
FC{ PART|15C PEAK
70] 70
IFCC PART 15C AV
50] 50| 2
1

30] 30
10| 10

2310 2333. 2356. 2379. 2402. 2425 2310 2333, 2356. 2379. 2402. 2425

Frequency (MHz) Frequency (MHz)

Site ne. i 3m Chamber Data ne. : 33 Site no. m Chamber Data no. : 3

Dis. / Ant. : 3m 2016 3115(45680) Ant. pel. : VERTICAL Dis. / dmt. 3m 2016 31185 (4580} ant. pol. : VERTICAL

Limit : FCC PART 16C PEAK Fre 101. 2kFa Limit : FCC PART 16C AV Fre 101. ZkFa

Env. / Ins. : 23, 2+C/BB¥ Engineer : Leo-Li Env. / Ins. 23. 24C/ 65K Engineer : Leo-Li

0T : WF100 EOT : WFLOO
Power rating : DC 12V From Adapter Input 1207/60Hz Power rating : DC 12Y From Adapter Input 120V/60Hz
Test Mode : IEEE802. 11g 2412MHz Tx Node Test Mode : IEEEB02. 11g 24120Hz Tx Mode
" "
Ant, Cable AN Enission Ant. Cable AN Emission
No. Freq. Factor Loss Reading factor Lewve: Limits Margin Remark Wo. Freq. Factor Loss Reading factor Lewel  Limits Margin Remark
(Hz) (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB} (MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m} (dBu¥/m) (dB)

1 2390.00 28.23 833 53.42  36.38 53. 59 74.00  20.41 FPeak 1 2390.00 28.23 8.33 37.78  36.39 37.95 54.00 16.05  Awerage

2 2400.00 28.24 B34 67.60  36.38 B7.79 74.00 6.21  Peak 2 2400.00 28.24  8.34 46.7L  36.39 46. 90 54. 00 T.10  Average

3 2405.80 28.24 8.3 92.33  36.39 92.58 74.00 -18.58 Peak 3 2408.11 28.24 8.3 83.34  36.39 83.83 54.00 -29.53  Average

Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F17041
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1

Date: 2017-03-20

Date: 2017-03-20

1
110 110
9| i 90
1
ART|15C PEAK
70 70
FCC PART 15C AV
50) T 50
2
30 30
10 10
2450 2462. 2474, 2486. 2498, 2510 2450 2462, 2474, 2486. 2498 2510
Frequency (MHz) Frequency (MHz)
Site no. : 3n Chanber Data no, : 49 Site no. 3n Chamber Data no, : 50
Dis. / Ant. : 3n_ 2016 3115(4580) fnt. pol. : VERTICAL Dis, / hnt. @ 3n_ 2018 3115 (4580} dnt. pol. : VERTICAL
Linmit FCC PART 15C PEAK I 101, 2kPa Linit : FCC PART 1BC AV re 101, 2kPa
Env. / Ins. : 23, 2+C/E6% Enginser : Leo-Li Env. / Ins. @ 23, 2C/BEK Enginesr : Leo-Li
ENT : YE100 EUT : YEL0D
Power rating : DC 12V From Adapter Input 120V/60Hz Power_rating : DC 12V From Adaspter Input 120V/60Hz
Test : IEEES02. 11g 2462MHz Tx Mode Test : IEEES02. 11g 2462MHz Tx Mode
¥ ¥
dnt.  Cable Enission Ant.  Cable Enission
No. Freq. Factor Loss Reading factor Level  Linits Margin Remark Wo. Freq, Factor Loss FReading factor Level  Limits Margin Remark
(Hz) (dB/m) (dB)  (dBu¥) (dB)  (dBuW/m) (dBuW/m) (dB) (MHz) (dB/m} (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB)
1 24B5.70 28.27 B.39  B0.45 36.38  B89.73  74.00 -16.73 Peak 1 2456.10 28.27 £.39  T9.78 36.38  80.06  54.00 -26.06 Average
2 2483.50 28.29 6.42  50.48 36.38  50.BL  T4.00 23.19 Peak 2 2483.50 28.29 8.4z  37.48 36.38  37.82  54.00 16.18 Average
3 50000 28.30 6,44  47.68 36.38  48.04  T4.00 26.95 Peak 3 2500.00 28.30 B8.44  35.8L 36.38  36.17  54.00 17.83 Average
Remarks: . Emission Level= Anterma Factor + Cable Loss + Reading Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
—Anp Factor —inp Factor
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
linit are not reported. linit are not reported.
1zpLevel (BuVim) Date: 2017-03-20 420Evel (4BuVAm) Date: 2017-03-20
110 110
L1 1 90
\ ART|15C PEAK
70 70
) FCC PART 15C AV
50 i 50
b
30 30
10) 10)
2450 2462, 2474, 2486 2498, 2510 2450 2462 2474, 24 2498 2510
Frequency (MHz) Frequency (MHz)
Site no. : 3n Chanber Data no. : 51 Site no. : 3n Chamber Data no. : 52
Dis. / Ant. : 3n 2016 3115(4530) Ant. pol. : HORTZONTAL Dis, / knt. @ 3n 2016 3115 (4680} dnt. pol. : HORIZONTAL
Linmit : FCC PART 16C PEAK Pre 101, 2Pa Linit : FCC PART 15C AV Pre 101, 2kPa
Env. / Ins. : 23, 2+C/66K% Engineer : Leo-Li Env. / Ins. @ 23, 2+C/66K Engineer : Leo-Li
UT : YF100 EUT : YFL00
Power rating : DC 12V From Adapter Input 120%/60Hz Power rating : DC 12V From Adapter Input 120V/60Hz
Test Mode  : IEEEB0Z.1lg 2462MHz Tx lode Test Node  : IEEESDZ.1lg 2462MHz Tx Mode
e e
snt.  Cable ANP Enission Ant.  Cable MfF  Enission
No. Freq, Factor Loss Reading factor Leove Linits Margin Remark Wo. Frsq, Factor Loss Reading factor Lewe Linits Margin Remark
(Hz) (dB/m) (dB)  {(dBu¥) (dB)  (dEaV/m) (dBu¥/m) (dB)} (MHz) (dB/m} (dB)  {(dBu¥) (4B}  (dBuV/m) (dBu¥/m) (dB)
1 2468.18 28.28 B4l  B7.62 36.38  B87.03  T4.00 -13.93 Peak 1 2464.10 26.28 5.40  TE.OL 36.38  79.21 5400 -25.21 Peak
2 248350 28.29 8.2 5060 36.3%8  51.02  T4.00 22.98 Peak 2 248350 28.29 8.2 3T.ES 3638  37.02 5400 16.08 Deak
3 250000 28.30 844 47.97 36.38 4833 T4.00 26.67 Peak 3 2500.00 28.30 844 3580 36.38  36.16  54.00 17.84 Peak
Femarks: . Emission Levels Anterma Factor + Cable Loss + Reading Remarks: 1. Emission Levels ntenna Factor + Cable Loss + Reading
—anp Factor —Anp Factor
2. The emission levels that are 20dE below the official

limit are not reported.

2.

The emission levels that are 20dB below the official
linit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F17041
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1

Date: 2017-03-20

1 Date: 2017-03-20
110 110
90| 90
FCC PART 15C PEAK
70| 70
FCC PART 15C AV
50 i i € 50
p
1

30| 30
10 10

2310 2333. 2356. 2379, 2402. 2425 2310 2333, 2356. 2379. 2402. 2425

Frequency (MHz) Frequency (MHz)

Site no. : 3m Chamber Data no.  : G5 Site no. : 3m Chamber Data no. : 6

Dis. / Ant. : 3m_ 2016 3116(4580) Ant. pol. HORTZONTAL Dis. / Ant. 3 3m 2016 3115 (4580} dnt. pol. HORTTONTAL

Limit : FCC PART 16C PEAK TE 101. 2kPa Limit : FCC PART 16C AV re 101. 2kPa

Erv. / Ins. @ 23, 2%C/EBK Engineer : Leo-Li Env. / Ins. @ 23. 2#C/EGK Enginesr : Leo-Li

EOT : WF100 E0T : YFL00

Power rating : DC 12V From Adapter Input 120/60Hz Power rating : DC 12V From Adapter Input 120V/60Hz

Test : IEEES02. 11nHT20 2412MHz Tx Mode Test Mode : IEEEG02. 11nHT20 2412MHz Tx Mode

T T
dnt, Cable AMP Emisszion Ant. Cahle Emission
No. Freq. Factor Loss Reading factor level  Linits Margin Remark Wo. Freq. Factor Loss Reading factor Level  Limits Margin Remark
(Hz) (dB/m) (dB)  (dBu¥) (dB)  (dBuW/m) (dBuW/m) (dB) (MHz) (dB/m} (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB)

1 2390.00 28.23 8.33  55.61 36.39  55.78  T4.00 18.22 Peak 1 2390.00 28.23 833 3703 36,39  37.20  54.00 16.80 Average

2 240000 28.24 .34  66.87 36.39  67.06  T4.00  6.94 Peak 2 2400.00 28.24 834  43.08 36.39  43.97  54.00 10.7T3 Average

3 2404.53 28.24 834  89.40 36.39  89.50  T4.00 -15.50 Peak 3 2417.87 28.25 .36  T8.60 36.38  78.83  54.00 -24.83 Average

Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading

Anp Factor

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—imp Factor
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
linit are not reported. limit are not reported.
1zglevel (UBuVIm) Date: 2017-03-20 12gLevel (dBuvim) Date: 2017-03-20
110] 110]
90| 90|
70] 70
FCC PART 15C AV
50} 50
2
1

30] 30
10| 10

2310 2333. 2356. 2379. 2402. 2425 2310 2333, 2356. 2379. 2402. 2425

Frequency (MHz) Frequency (MHz)

Site ne. i 3m Chamber Data no. : 57 Site no. i 3m Chamber Data no. : 58

Dis. / Ant. : 3m 2016 3115(45680) Ant. pel. : VERTICAL Dis. / dnt. : 3m 2016 3115(4580) ant. pol. : VERTICAL

Limit : FCC PART 16C PEAK Fr + 101, 2kPa Limit : FCC PART 16C AV Fre : 101.Z2kFa

Env. / Ins. : 3 Engineer : Leo-Li Env. / Ins Engineer : Leo-Li

0T : WF100

Fower rating :

Test Mode

AP
No. Freq Factor Loss Reading factor Le

DC 12V From Adapter Input 120V/60Hz

: IEEES02. 11nHT20 2412MHz Tz Mode
X

At Cable Emission

its Margin Remark

1 23, 2xC/B5%
: YFL00
Pover rating : DC 12V From Adapter Input 120V/60Hz
Test Node  : IEEESDZ. 1InHT20 2412MHz Tx Mode

e

Ant. Cable Emission

i
wel  Lin: Wo. Frsq, Factor Loss FReading factor Lewel  Limits Margin Remark
(Hz) (dB/m) (dB)  {(dBu¥) (dB)  (dEaV/m) (dBu¥/m) (dB)} (MHz) (dB/m} (dB)  {(dBu¥) (4B}  (dBuV/m) (dBu¥/m) (dB)
1 2390.00 28.23 B33 48.36 36.39  48.53  T4.00 26.47 Peak 1 2300.00 28,23 5335  36.13 36.39  36.30 5400 1T.T0  Average
2 2400000 28.24 8.3 50.20 36.30  BO.38 7400 1461 Peak 2 240000 28.24 B.34  39.56 3639  30.75  B4.00 14.25 Average
3 241026 28.25 8.3 8311 36.38 8334  T4.00 -0.34 Peak 3 241T.87 28.25 836  73.64 36.38  73.87  B4.0D -15.87 Average

Remarks:

Enission Level= Anterma Factor + Cable Loss + Reading
—imp Factor

The emission levels that are 20dB below the official
linit are not reported.

o

Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading
—inp Factor

The emission levels that are 20dB below the official

linit are not reported.

b

Audix Technology (Shenzhen) Co., Ltd.
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1

Date: 2017-03-20

1 Date: 2017-03-20
110] 110]
90] i 90|
1
ART 15C PEAK
70] 70
FCC PART 15C AV
50] 50|
2
30] 30
10} 10
2450 2462 2474, 2486. 2498. 2510 2450 2462. 2474, 2486. 2498. 2510
Frequency (MHz) Frequency (MHz)
Site no. 3m Chanber Data no. : 76 Site no. 3m Chamber Data no. : T@
Dis. / Ant. 3m 2016 3115 (4580} Ant. pol. HORTZONTAL Dis. / dnt. 3m 2016 3115 (4580} Ant. pol. HORTIONTAL
Limit : FCC PART 16C PEAK re 101. 2kPa Limit FCC PART 16C AV re 101. 2kFa
Env. / Ins. @ 23 2%C/BBY Enginser : Leo-Li Erv. / Ins. 23, 2+C/BEK Engineer : Leo-Li
EUT : WE100 EUT : WELOO
Power rating : DC 12V From Adapter Tnput 1207/60Hz Power rating : DC 12Y From Adapter Input 120V/60Hz
Test Mode : IEEES02. 1InHT20 2462MHz Tx Mode Test : IEEEE02. 11rHT20 2462MHz Tx Mode
" "
Ant. Cable Emission Ant. Cable Emission
No. Freq. Factor Loss Reading factor Level  Limits Margin Remark Ho. Freq. Factor Loss Reading factor Lewel  Limits Margin Remark
(Hz) (dB/m) (dB)  (dBu¥) (dB)  (dBut/m) (dBuV/n) (db (MHz)  (dB/m) (dB)  (dBuv. (dE)  (dBuv/m) (dBu¥/m) (dB)
1 2454.62 28.27 8.38 8125 36.38  B8T.53  T4.00 -13.53 Peak 1 2456.30 28.27 840 T7.38 36.38  77.68  54.00 -23.68 Average
2 2483.50 28.20 8.42  49.09 36.38  48.42  T4.00 24.58 Peak 2 2483.50 28.28 8.42  36.7L 36.38  37.04  54.00 16.96 Average
3 2500.00 28.30 8.44  47.93 36.38  48.28  T4.00 25.71 Peak 3 2500.00 28.30 8.44  35.7T 36.38  36.13  54.00 IT.87 Average
Remarks: 1. Emission Level= Anterna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Anterna Factor + Cable Loss + Reading
—4mp Factor —imp Factor
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
linit are not reported. limit are not reported.
1zglevel (UBuVIm) Date: 2017-03-20 12gLevel (dBuvim) Date: 2017-03-20
110] 110]
90| 1 90|
ART|15C PEAK il
70] 70
FCC PART 15C AV
50] 50|
2
30] 30
10| 10
2450 2462. 2474, 2486. 2498. 2510 2450 2462. 2474, 241 2498. 2510
Frequency (MHz) Frequency (MHz)
Site ne. i 3m Chamber Data ne. : T7 Site no. i 3m Chamber Data no. : T8
Dis. / Ant. : 3m 2016 3115(45680) Ant. pel. : VERTICAL Dis. / dnt. : 3m 2016 3115(4580) ant. pol. : VERTICAL
Limit : FCC PART 16C PEAK Fr 101. 2kFa Limit : FCC PART 16C AV Fre 101. ZkFa
Env. / Ins. : 23, 2+C/BB¥ Engineer : Leo-Li Env. / Ins. : 23.24C/BGK Engineer : Leo-Li
0T : WF100 EOT : WFLOO
Power rating : DC 12V From Adapter Input 1207/60Hz Power rating : DC 12Y From Adapter Input 120V/60Hz
Test Mode : IEEE802. 11nHT20 2462MHz Tx Mode Test Mode : IEEEB02. 11nHT20 2462MHz Tx Mode
" "
Ant, Cable AN Enission Ant. Cable AN Emission
No. Freq. Factor Loss Reading factor Lewve: Limits Margin Remark Wo. Freq. Factor Loss  Reading factor Lewe Limits Margin Remark
(Hz) (dB/m) (dB) {(dBut) (dB) (dBuV/m) (dBu¥/m) {(dB} (MHz)} (dB/m) (4B} dBu¥) (dB) (dBuV/m) (dBu¥/m) (dB)
1 245888 28,28  8.40 84.93  36.38 85.29 74.00 -11.28  FPeak 1 2467.82 28.28 8.41 T4. 6T 36.38 74.98 54.00 -20.98  Average
2 2483.80 28.20 8.42 48.46  36.38 49. 79 74.00  24.21 FPeak 2 2483.80 28.29 8.42 36.44  36.38 36.77 54.00 17.23  Awerage
3 2500.00 28.30 &.44 47.860  36.38 47. 98 74.00 26.04 Peak 3 2500.00 28.30 &.44 36.T6  36.38 36.12 54.00 17.88  Awerage
Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading

—inp Factor

o

limit are not reported.

The emission levels that are 20dB below the official

b

—inp Factor
The emission levels that are 20dB below the official
linit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F17041
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1

Date: 2017-03-20

110

90|

70|

50|

30|

2300

Site no,
Dis. / Ant.
Linit

Erv. / Ins.
ENT

Power rating :

Test

No.  Freq
(MHz)

2329. 2358. 2387. 2416. 2445
Frequency (MHz)
: 3n Chanber
: 3m 2016 3115(4580)
: FCC PART 15C PEAK
1 23. 240/ 65K
: YE100
DC 12V From Adapter Input 1207/60Hz
: IEEES02. 11rHT4D 2422MHz Tz Mode
¥

Data no. @ B1
Ant. pol. HORTZONTAL

101. 2kPa

I
Enginser : Leo-Li

dnt. Cable Enission
Factor Loss Reading factor Llevel  Limits Margin Remark
(dB/m) (dB)  (dBuv) (dB)  (dBuW/m) (dBuW/m) (dB)

2389. 61
2390. 00
2400. 00
2412.38

ENFIEr

28.23 833  55.02 36.39 §5.18  74.00 18.81 Peak
28.23 833  52.66 36.39 52.83  74.00 21.17 Peak
28,24 834  60.15 36.39 60.34  T4.00 13.66 Peak
28,25  8.35 B6.66  36.39 86. 8T T4.00 —-12.87 Peak

Remarks:

1. Emission Level= Anterna Factor + Cable Loss + Reading
—4np Factor

2. The emission levels that are 20dB below the official
linit are not reported.
4a0Level (UBuVm) Date: 2017-03-20
110
90|
70
50| 1
30|
10}
2300 2329. 2358. 2387 2416. 2445
Frequency (MHz)
Site na. : 3m Chanber Data no. : 83
Dis. / Ant. : In 2016 31165(4580} Ant. pol. : VERTICAL
Linit : FCC PART 15C FEAK Fre 101. 2kFa
Env. / Ins. : 23.2xC/55% Engineer : Leo-Li
0T : WF100

Fower rating :

DC 12V From Adapter Input 120V/60Hz

Test Mode  : IEEESDZ.1InHT40 24221z Tx Mode
e
snt.  Cable ANP Enission
No. Freq. Factor Loss Reading factor Levsl  Lindts Margin Remark
OMz)  (dB/m) (&) (dBu¥)  (dB)  (dBuV/m) (dBuW¥/m) (dE)

1 2390.00 28,
2 24n0.00 28,
3 2did.8d 28

.23 B33 48.24  36.38 48,41 T4.00  26.59  Peak
.24 B3 60.14  36.39 50. 33 T4.00  23.67 Peak
.26 B.38 B1.08  36.39 81.239 T4.00 -7.20  Peak

Remarks:

o

Emission Level= Anterma Factor + Cable Loss + Reading
—inp Factor

The emission levels that are 20dB below the official

Date: 2017-03-20

110
90
70
FCC PART 15C 4V
50 2
1

30
10

2300 2329. 2358. 2387. 2416. 2445

Frequency (MHz)

Site no. : 3n Chamber Data no, : B2

Dis. / Ant. : 3n_ 206 3115(4580) nt. pol. : HORTIONTAL

Linit FCC PART 15C AV re 101, 2kPa

Env. / Ins. i 23. 2+C/BBK Enginesr : Leo-Li

EUT YEL0D

Power rating :

C 12 From Adapter Input 120V/60Hz

b
Test Mode  : IEEEG0Z. 11rHTA0 2422MHz Tx Mode

TE

dnt. Cable MNP Enmission
Wo. Freq. Factor Loss Reading factor Level  Limits Margin Remark
(MHz) (dB/m} (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB)

1 2390.00 28.23 8.33  38.18 36,39  38.35  54.00 15.65 Average
2 2400.00 28.24 834  d7.61 36.39  47.80  54.00  6.20 Average
3 2412.81 28.25 .35  77.02 36.39 7723 54.00 -23.23 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—imp Factor

2. The emission levels that are 20dB below the official
linit are not reported.
12gLevel (dBuvim) Date: 2017-03-20
110]
90|
70
(_- FCC PART 15C L\I
50|
2
1

30
10

2300 2329. 2358. 2387. 2416. 2445

Frequency (MHz)

Site no. i 3m Chamber Data no. @ 84

Dis. / dnt : 3m 2016 3115 (4580) ant. pol. : VERTICAL

Limit : FCC PART 16C AV Fre 101. ZkFa

Env. / Ins. : 23.24C/BGK Engineer : Leo-Li

EOT : WFLOO

Power rating : DC 12Y From Adapter Input 120V/60Hz

Test Mode

Ant.  Cable
Wo. Frsq, Factor Loss
(MHz) (dB/m} (dB)  {(dBu¥)

: IEEEE0Z. 11nHT40 2422MHz Tx Mode
X

MfF  Enission
Reading factor Level  Limits Margin Remark
(dB)  (dBuV/m) (dBu¥/m) (dB)

1 2300.00 28.23 B33 36.33  36.39 36.80 64.00 17.60 Peak
2 2400.00 28.24  B.34 40,32 36.39 40. 51 64.00 13.49 Peak
3 241281 28.26 G.36 B3.26  36.39 A8.47 64.00 -14.47 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
—inp Factor

2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17041
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1

Date: 2017-03-20

4 Date: 2017-03-20
110 110
20 90
1
ART|15C PEAK ;
70 70
FCC PART 15C AV
50 A 50
2

30 30
10| 10

2430 2446. 2462. 2478. 2494. 2510 2430 2446. 2462. 2478, 2494. 2510

Frequency (MHz) Frequency (MHz)

Site no. : 3n Chanber Data no, : 97 Site no. : 3n Chamber Data no, : 08

Dis. / Ant. : 3m_ 2016 3115(4580) fnt. pol. : VERTICAL Dis. / Ant. : 3n_ 206 3115(4580) dnt. pol. : VERTICAL

Linmit : FCC PART 15C PEAK I : 101, 2kPa Linit : FCC PART 1BC AV re 101, 2kPa

Env. / Ins. @ 23, 2+C/B6K Enginser : Leo-Li Env. / Ins. i 23. 2+C/BBK Enginesr : Leo-Li

ENT : YE100 EUT : YEL0D

Power rating : DC_12V From Adapter Input 1207/60Hz Power rating : DC 12V From Adapter Input 120V/60Hz

Test Mode  : IEEESDZ. 1InHT40 24520z Tx Mode Test Mode  : IEEESOZ. |InHT40 24520z Tx Mode

¥ ¥
dnt.  Cable ANP  Emission Ant.  Cable AP Emission
No. Freq. Factor Loss Reading factor Lewel  Linits Margin Remark Wa. Freq. Factor Loss FReading factor Lewel  Limits Margin Remark
(Hz) (dB/m) (dB)  (dBu¥) (dB)  (dBuW/m) (dBuW/m) (dB) (MHz) (dB/m} (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB)

1 2467.44 28.28 8.41 79.51 36.38 79.82 T4.00 -6.82 Peak 1 2438.96 28.26 8.38 69. 95 36. 38 T0.21 54.00 -16.21 Awerage

2 2483.50 28.29 8.42 48.64 36.38 48. 97 T4.00 25.03 Peak 2 2483.50 28.29 8.42 36. 60 36. 38 36.93 54. 00 1r.ov Average

3 2500.00 28,30 844 47.89 36.38 48.25 T4.00 25.75 Peak 3 2500.00 28,30 8.44 35. 77 36. 38 36.13 54. 00 1r.87 Average

Remarks: . Emission Level= Anterma Factor + Cable Loss + Reading

Anp Factor

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—imp Factor
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
linit are not reported. limit are not reported.
1zglevel (UBuVIm) Date: 2017-03-20 12gLevel (dBuvim) Date: 2017-03-20
110] 110]
90| 90|
/’ﬁ—“w“w ART|15C PEAK
70] 70
FCC PART 15C AV
50] 2 50|
2

30] 30
10| 10

2430 2446. 2462. 2478. 2494. 2510 2430 2446. 2462. 2478. 2494. 2510

Frequency (MHz) Frequency (MHz)

Site ne. i 3m Chamber Data no. : 99 Site no. i 3m Chamber Data no. : 100

Dis. / Ant : 3m 2016 3115(4580) Ant. pel. : HORIZONTAL Dis. / dnt. : 3m 2016 3115(4580) ant. pol. : HORIZONTAL

Limit : FCC PART 16C PEAK Fr 101. 2kFa Limit : FCC PART 16C AV Fre 101. ZkFa

Env. / Ins. : 23, 2+C/BB¥ Engineer : Leo-Li Env. / Ins. : 23.24C/BGK Engineer : Leo-Li

0T : WF100 EOT : WFLOO
Power rating : DC 12V From Adapter Input 1207/60Hz

Test Mode

snt.  Cable AP
No. Freq Factor Loss Reading factor Le

: IEEES02. 11nHT40 2462MHz Tz Mode
X

Enission
its Margin Remark

el Lim:
(Hz) (dB/m) (dB) {(dBut) (dB) (dBuV/m) (dBu¥/m) {(dB}

1 2dd8.84 28.27 £.38 83.35  36.38 83. 63 T4.00 -9.63 Peak
2 2483.B0 28.28 G.42 40.50  36.38 40,92 T4.00  24.08  Peak
3 2600.00 28.30 G.dd 47.50  36.38 47. 86 T4.00 26.14  Peak

Remarks:

o

Enission Level= Anterma Factor + Cable Loss + Reading
—imp Factor

The emission levels that are 20dB below the official
linit are not reported.

Fower rating : OC 12¥ From Adapter Input 120V/60Hz
Test Node  : IEEESDZ. 1InHT40 2462MHz Tx Mode
e

Ant.  Cable MfF  Enission
Wo. Frsq, Factor Loss Reading factor Lewel
(MHz) (dB/m} (dB)  {(dBu¥) (dB)

Linits Margin Remark
(dBuV/m) (dBu¥/m)  (dB}

1 2460.24 28,27 B.30 T4.37 3638 4. 66 64.00 -20.
2 2483.B0 28.28  6.42 3776 36.38 38.00 64.00 15,
3 2800.00 28.30 G.d4d 36.98  36.38 36,34 64.00 17,

65 Average
91 Average
66 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—inp Factor

b

linit are not reported.

The emission levels that are 20dB below the official
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7. 6dB Bandwidth Test
7.1.Test Equipment
Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
l. Spectrum Agilent N9030A MY51380221 | Oct.15,16 1Year
2. Attenuator (20dB) Agilent 8491B MY39262165 | Apr.23,16 1 Year
3. RF Cable Marvelous Iopr 40710sFLEX|  NO.1 Oct.15,16 | 1 Year
Microwave Inc
7.2.Limit

7.3.Test Procedure

7.4.Test Results

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz

The transmitter output was connected to a spectrum analyzer, The bandwidth of the fundamental
frequency was measured by spectrum analyzer with 100kHz RBW and 300kHz VBW. The 6dB
bandwidth is defined as the total spectrum the power of which is higher than peak power minus 6dB.

EUT: Wireless Video Doorbell

M/N:WF100

Test date: 2017-01-13

Pressure: 102.3+1.0 kpa

Humidity: 50.2+3.0%

Tested by: Allan-He

Test site: RF site

Temperature:23.1+0.6

Test Mode CH 6dB ‘tl)\?[rglzmdth (11211}111;‘()

CHI 10.25 500

11b CH6 12.52 500

CHI1 12.54 500

CHI 16.54 500

g CH6 16.54 500

CHI1 16.54 500

CHI 17.74 500

l1n CH6 17.73 500
HT20

CHI1 17.73 500

CH3 36.43 500

Hlleo CH6 36.44 500

CH9 36.44 500

Conclusion PASS

Audix Technology (Shenzhen) Co., Ltd.
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Test Mode: IEEE 802.11b
Test CH1: 2412MHz

Test Mode: IEEE 802.11g
Test CH1: 2412MHz

Mpia Fod Rdpns

Comter Fren 1 4100 G
Trig Fews e Augrmid
ke Tl

Epan % MHe

FRes BN 190 kHx WO 30 K Gweep 14 majy

Occupled Bandwidth Total Power
14.989 MHz

B8 iy W Powei
= df Banhcdhwisdihy Ky = dll

Teamwmit Freq Errod

Comter Fren 1 4100 G
Augrmid

Trig Fews e
ke Tl

FYOW 300 kHr
Docupled Bandwidtn Total Power
16.462 MHz
500,47 ki W Powei
16,54 Mz = dll

Teamwmit Freq Errod

= B Ban il

Test CH6: 2437MHz

Test CH6: 2437MHz

Rel 20,03 dB

Covrter Frog
TATF00000 GHr

iCenter 2437 GHI
leEes B 190 kM2

Epan 5% MHr

EYIW 00 Bweep BARE

Occupled Bandwidth Total Power
14.978 MHz

Teamwmit Freq Errod B20,.57 kg
= B Ban il 1

O Porwet
2 Mz = a3l

FYOW 300 kHr
Docupled Bandwidtn Total Power
16.465 MHz
500,88 ks W Powei
16,54 Wiz = dll

Teamwmit Freq Errod

= B Ban il

Covrter Frog
TATF00000 GHr

Tpan 75 MHE
Gweep 24 ma

.7 dBm

09,06 %
.00 df

Test CH11: 2462MHz

Test CH11: 2462MHz

iCenter 2483 GHr
leRes B 190 kMz

Epan 5% MHr

EYIW 00 Bweep BARE

Docupled Bandwidth Total Power 160 dBm

14.977 MHz
G041 ke OBW Power
1254 MM xoB

Teamwmit Freq Errod

= B Ban il

00,00 %
4,00 dl

Augrmid

FYOW 300 kHr
Docupled Bandwidtn Total Power
16.459 MHz
B0, 18 ki W Powei
16,54 Wiz = dll

Teamwmit Freq Errod

= B Ban il

Wpia Bod Ripos

e Cweon BTH

Tpan 75 MHE
Gweep 24 ma

.8 dBm

00,00 %
4,00 dl
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Test Mode: IEEE 802.11n HT20
Test CH1: 2412MHz

Test Mode: IEEE 802.11n HT40
Test CH3: 2422MHz

Mpia Fod Rdpns

Comter Fren 1 4100 G
Trig Fews e Augrmid
ke Tl

Epan % MHe

FRes BN 190 kHx WO 30 K Gweep 14 majy

Docupled Bandwidth Total Power & dBm

17.569 MHz
60030 KMz OBW Power
ITTAMHE  xoB

Teamwmit Freq Errod

= B Ban il

09,06 %
.00 df

Comter Fren 1 4TNONOE Grin Wpha Bod Sipos

Trig Fews e Augrmid
ke Tl

FYOW 300 kHr
Docupled Bandwidtn Total Power
35.930 MHz
B34, iy CEW Powet
= df Banhcdhwisdihy 3 Ky = dll

Teamwmit Freq Errod

Test CH6: 2437MHz

Test CH6: 2437MHz

LE R ]
Augrmid
Wy Cweon ATH

Covrter Frog
TATF00000 GHr

iCenter 2437 GHI
leEes B 190 kMz

Epan % MHe

WO 30 K Gweep 14 majy

Occupled Bandwidth Total Power
17.566 MHz
1,01 ki W Powei
17,73 Mz = dll

Teamwmit Freq Errod

= B Ban il

Covrter Frog
TATF00000 GHr

Epan 55 MHr

WO 30 K Gweep 4.3 majy

Docupled Bandwidtn Total Power 224 dBm

35.933 MHz
SShMr  OBW Pows
344 MHE  xoB

Teamwmit Freq Errod

= B Ban il

09,06 %
.00 df

Test CH11: 2462MHz

Test CH9: 2452MHz

Mg Fod dpns

iCenter 2483 Ghr
leRes B 190 kMz

Epan % MHe

WO 30 K Gweep 14 majy

Occupled Bandwidth Total Power
17.565 MHz
18,04 ki W Powei
17,73 Mz = dll

Teamwmit Freq Errod

= B Ban il

LE o
Augrmid
e Cweon BTH

iCenter 2453 GHr
leEes B 190 KMz

Epan 55 MHr

WO 30 K Gweep 4.3 majy

Occupled Bandwidih Total Power
35.926 MHz
32,73 ki W Powei
30,44 Mide = dll

Teamwmit Freq Errod

= B Ban il
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8. OUTPUT POWER TEST
8.1.Test Equipment
Item| Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. Spectrum Agilent N9030A MY51380221 Oct.15,16 1Year
2. Power meter Anritsu ML2487A 6K00002472 Apr.23,16 1Year
3. Power sensor Anritsu MA2491A 0033005 Apr.23,16 1Year
Attenuator .
4. (20dB) Agilent 8491B MY39262165 | Apr.23,16 1 Year
5. RF Cable Marvelous Iorr 402105FLEX|  NO.I Oct.15,16 | 1 Year
Microwave Inc

8.2.Limit (FCC Part 15C 15.247 b(3))

For systems using digital modulation in the 2400—2483.5MHz, The Peak output Power shall not
exceed 1W(30dBm), As an alternative to a peak power measurement, compliance with the

one Watt limit can be based on a measurement of the maximum conducted output power. Maximum
Conducted Output Power is defined as the total transmit power delivered to all antennas and
antenna elements averaged across all symbols in the signaling alphabet when the transmitter is
operating at its maximum power control level.

8.3.Test Procedure

1, Connected the EUT’s antenna port to measure device by 26dB attenuator.

2, For IEEE 802.11b/g and IEEE802.11n HT20 modes, use a power meter which bandwidth is
20MHz, above the bandwidth of signals, to measure out output power in each mode.

3, For IEEE802.11n HT40 mode, since the signal bandwidth is nearly 40MHz, which is above
20MHz bandwidth of power sensor of ML2491A. use the test method descried in KDB558074

clause 9.2.2.

1) Set the RBW=1MHz and VBW =3MHz
2) Set the span at least 1.5 times the OBW
3) Detector = RMS

4) Sweep time = auto couple

5) allow trace to fully stabilize
6) use the spectrum amalyser’s integrated band power measurement function with band limits set
equal to the EBW band edges.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.

Audix Technology (Shenzhen) Co., Ltd.
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8.4.Test Results

EUT: Wireless Video Doorbell
M/N:WF100
Test date: 2017-01-16 Pressure: 102.3+1.0 kpa Humidity: 50.2+3.0%
Tested by: Allan-He Test site: RF site Temperature:23.140.6
Test CH Output Power Limit
Mode dBm (dBm)
CHI1 15.50 30
11b CHo6 15.25 30
CH11 15.35 30
CHI1 15.06 30
l1g CHo 16.40 30
CH11 16.03 30
{1n CHI1 15.57 30
HT20 CHo6 15.86 30
CHI11 15.67 30
CH3 16.24 30
l1n CH6 16.21 30
HT40
CH9 16.06 30
Conclusion: PASS

Audix Technology (Shenzhen) Co., Ltd.
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Test Mode: IEEE 802.11n HT40 Test Mode: IEEE 802.11n HT40
Test CH3: 2422MHz Test CH6: 2437MHz

[ p———— .

Lo

Wi Dwecn BTH
Rl 20,03 dBm

pCanter 1473 GHE Epan 0 MHe
FRes B 1 MH2 FYIW 3 M Fweep 1 ma

phanter 1437 GHE Epan 55 MHr
FRes BN 1 MHz YW 3 MHz Fweep 1 ma
Channel Pawer Power Spectral Density Channel Pawer Power Spectral Density

16.24 dBm | a7 MHz -59.45 dBm Hz 16.21 dBm 1 37 MHz -59.47 dBm Hz

Test Mode: IEEE 802.11n HT40
Test CH9: 2452MHz

[ p———— .

pCanter 1453 GHE Epan 0 MHe
FRes B 1 MH2 FYIW 3 M Fweep 1 ma

Channel Pawer Power Spectral Density

16.06 dBm J a7 MHz -59.62 dBm Hz
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9. POWER SPECTRAL DENSITY TEST
9.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1. Spectrum Agilent N9030A MY51380221 | Oct.15,16 1Year

2. Attenuator (20dB) Agilent 8491B MY39262165 | Apr.23,16 1 Year

3. RF Cable Marvelous Iqpr 400105FLEX|  NO.I Oct.15,16 | 1 Year

Microwave Inc

9.2.Limit

For digitally modulated systems, the power spectral density conducted from the intentional radiator
to the antenna shall not be greater than 8dBm in any 3kHz band during any time interval of

continuous transmission.

9.3.Test Procedure
1. Connected the EUT’s antenna port to spectrum analyzer device by 20dB attenuator.

2. Set span to 1.5 times the DTS Bandwidth.

3. Set the RBW=3KHz, VBW=10KHz.

4. Detector=peak, Sweep time=Auto, Trace mode=max Hold

5. All the trace to fully stabilize.

6. Use the peak marker function to determine the maximum amplitude level with in the RBW.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17041
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9.4.Test Results
EUT: Wireless Video Doorbell
M/N:WF100
Test date: 2017-01-13 Pressure: 102.3+1.0 kpa Humidity: 50.2+3.0%
Tested by: Allan-He Test site: RF site Temperature:23.1+0.6
Test CH Power Density Limit
Mode dBm/3KHz (dBm/3KHz)
CH1 -7.845 8
11b CH6 -7.485 8
CH11 -8.067 8
CH1 -13.279 8
11g CH6 -12.664 8
CH11 -12.762 8
CH1 -11.554 8
lin CH6 _11.458 8
HT20 -
CH11 -11.342 8
1 CH3 -13.250 8
n
HT40 CH6 -12.537 8
CH9 -12.990 8
Conclusion: PASS
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Test Mode: IEEE 802.11b Test Mode: IEEE 802.11g
Test CH1: 2412MHz Test CH1: 2412MHz

“I

rﬁwr I.'hm". I’Hﬁ' L PWL ﬂi L
¥ i 4

_‘PIJI-J

Cerler TA1700 GHE
=Heas BW 1.0 kHz FBAW 10 kHz

Bweep BEIT mvs (1031 pis)

fifs't M

Cerfer LA1700 GHE Span 3000 WHT
=g BW 1.0 kHz FYEW 10 kHz Bweep BEIT mvs (1001 pix)

Test CH6: 2437MHz

Test CH6: 2437MHz

P

S
(1

ICerler TA1500 GHE
=Heas BW 1.0 kHz FBAW 10 kHz

) rrﬁ'i‘i‘ﬁh“l":-'i A

1151\5,]

Span 30,00 WHT
Bweep BEIT mvs (1031 pis)

Corer 141700 GHE Span 73.00 W
Bweep 5090 s (1001 pix)

FR=s BW 1.0 kH2 FYBW 10 kHx

Test CH11: 2462MHz

Cerier T A8700 GHE
=Heas BW 1.0 kHz FBAW 10 kHz

K
.'."F‘M&'ﬂi”h’#rf | 1|fl‘|
|

|1:’I’1_-‘,'..r

Span 30,00 WHT
Bweep BEIT mvs (1031 pis)

P .

Test CH11: 2462MHz

Cerfer LABTD0 GHE Span 73.00 WHT
=g BW 1.0 kHz FYEW 10 kHz Bweep 5690 e (1001 pix)
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Test Mode: IEEE 802.11n HT20
Test CH1: 2412MHz

Test Mode: IEEE 802.11n HT40
Test CH3: 2422MHz

P

||1 T -’4"Ii

Cerfer LA1700 GHE Span 73,00 WHT
=g BW 1.0 kHz FYEW 10 kHz Bweep 5691 e (1031 pis)

P .

Cerfer LAZ700 GHE Span 50,00 MHT
=g BW 1.0 kHz FYEW 10 kHz Bweep 1108 mvs (1001 pix)

Test CH6: 2437MHz

Test CH6: 2437MHz

P

Cerfer LAI700 GHE Span 73,00 WHT
=g BW 1.0 kHz FYEW 10 kHz Bweep 5691 e (1031 pis)

P .

Cerfer LAI700 GHE Span 50,00 MHT
=g BW 1.0 kHz FYEW 10 kHz Bweep 1108 mvs (1001 pix)

Test CH11: 2462MHz

Cerfer LABTD0 GHE Span 73,00 WHT
=g BW 1.0 kHz FYEW 10 kHz Bweep 5691 e (1031 pis)

Test CH9: 2452MHz

Cerfer LAST00 GHE Span 50,00 MHT
=g BW 1.0 kHz FYEW 10 kHz Bweep 1108 mvs (1001 pix)
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10. MPE ESTIMATION

10.1.Limit for General Population/ Uncontrolled Exposures

Frequency Power density (mW/cm2) | Averaging time(minutes)
300MHz----1.5GHz F/1500 30
1.5GHz---100GHz 1.0 30

Frequency Power density (mW/cm2) | Averaging time(minutes)
2412 1 30
2437 1 30
2462 1 30

Note: F= Frequency in MHz

10.2.Estimation Result

EUT: Wireless Video Doorbell
M/N:WF100
Test date: 2017-04-05 Pressure: 102.3+1.0 kpa Humidity: 51.5+3.0%
Tested by: Allan-He Test site: RF site Temperature:22.140.6
Peak Output | Peak Output | Antenna Antenna
Test Frequency i .
Mode MHz Power Power Galp Qaln MPE
(dBm) (mW) (dB1) (Linear)
2412 15.50 35.48 2 1.58 0.0112
11b 2437 15.25 33.50 2 1.58 0.0106
2462 15.35 34.28 2 1.58 0.0108
2412 15.06 32.06 2 1.58 0.0101
l1g 2437 16.40 43.65 2 1.58 0.0138
2462 16.03 40.09 2 1.58 0.0126
2412 15.57 36.06 2 1.58 0.0114
e | 2437 15.86 38.55 2 1.58 0.0122
2462 15.67 36.90 2 1.58 0.0116
2422 16.24 42.07 2 1.58 0.0133
HI%EO 2437 16.21 41.78 2 1.58 0.0132
2452 16.06 40.36 2 1.58 0.0127
MPE= (R=20 cm)
4nR?

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F17041



®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AK8LWF100 page 11-1

11. ANTENNA REQUIREMENT

11.1. Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party shall
be used with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting
antennas of directional gain greater than 6dBi are used, the power shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6dBi.

11.2. Antenna Connected Construction

The antennas used for this product are Dipole antenna that no antenna other than that
furnished by the responsible party shall be used with the device, the maximum peak gain of
the transmit antenna is 2dBi.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17041
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12.DEVIATION TO TEST SPECIFICATIONS
[ NONE]
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